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TEST REPORT DECLARE

Applicant ;|| HFCL Limited

Address .|| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001

WiFi Access Point — Dual Band 2x2: 2 Wi-Fi 6 Outdoor Access Point
(AP) with Integrated Antenna in 2.4Ghz & 5Ghz Band

Equipment under Test

Model No 2|l fondx

Trade Mark

Manufacturer ;[ HFCL Limited

Address ;|| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001

Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this test
report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the accuracy and
completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/EMC/210223-04-04
Date of Test: Feb. 23 ~ Mar. 30, 2021 Date of Report: [Apr. 09, 2021

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E

Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC §15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a)(1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

2.1. DESCRIPTION OF EUT

EUT Name

. |WIiFi Access Point — Dual Band 2x2: 2 Wi-Fi 6 Outdoor Access Point
" |(AP) with Integrated Antenna in 2.4Ghz & 5Ghz Band

Model Number

. lion4x

Power supply

48VDC (nominal), 0.6A input through PoE
: |Input: 100~240VAC, 50~60Hz
Output: 48VDC (nominal), 0.6A

Operation frequency

WiFi:
802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHZz~5825MHz
- [802.11n(HT40)/ac(VHT40)/ax(HE40):
5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):

5210MHz; 5775MHz

802.11a/n: BPSK/QPSK/16QAM/64QAM

Azl aliiag * |802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8

Data Rate ~1802.11ac(VHT40/80):MCS0-MCS9

" 1802.11n(HT20):MCS0-MCS7;
802.11n(HT40):MCS0-MCS7;
802.11ax(VHT20/40/80):MCS0-MCS9

Antenna Type . |Integrated Antenna

Antenna gain : |8dBi

H/W No. T IN/A

S/W No. T IN/A

Battery T IN/A

Date of Receipt . |Feb. 23, 2021
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- --
802.11n/ac/ax (A0MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlo_n of Shielded Type Ferrite Core Length
Accessories
2.3. ASSISTANT EQUIPMENT USED FOR TEST
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK1504K - 20181126-43
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3. EQUIPMENTS LIST FOR ALL TEST ITEMS

Certificate#5593.01

No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
1| Spectrum Analyzer Rohde and FSP40 101163 2020/12/11 | 2022/12/10
Schwarz
2 Loop antenna DAZE Beijing ZN30900C 18052 2020/01/29 2022/01/28
3 | Hi power horn antenna DAZE Beijing ZN30700 18012 2020/01/30 2022/01/29
4 Horn antenna DAZE Beijing ZN30702 18006 2020/01/30 2022/01/29
5 Horn antenna DAZE Beijing ZN30703 18005 2020/01/30 2022/01/29
6 Preamplifier KELIANDA LNA-0009295 - 2021/01/13 2022/01/13
7 Preamplifier KELIANDA CF-00218 - 2021/01/13 2022/01/13
8 Bi conical Antenna DAZE Beijing ZN30505C 17038 2020/01/28 2022/01/29
9 EMI-RECEIVER Schwarzbeck FCKL 1528194 2021/01/13 2022/01/13
10 Spectrum Analyzer ADVANTEST R3361 - 2021/01/13 2022/01/13
11 LISN Kyoritsu KNW-407 8-1789-5 2021/01/13 2022/01/13
12 Network-LISN Schwarzbeck NNBM8125 81251314 2021/01/13 2022/01/13
13 Network-LISN Schwarzbeck NNBM8125 81251315 2021/01/13 2022/01/13
14| PULSELIMITER Rohde and ESH3-22 100681 2019/05/13 | 2021/05/12
Schwarz
15 50QCoaxialSwitch DAIWA 1565157 - 2019/05/13 2021/05/12
16 50QCoaxialSwitch - - - 2019/05/13 2021/05/12
17 W"e'essnf;?:f' POWeT DARE! RPR3006W | RFSW190220 | 2021/01/13 | 2022/01/13
18 Signal Generator KEYSIGHT N5181A 512071 2021/01/13 2022/01/13
19 | RFVector Signal Keysight N5182B 512094 2021/01/13 | 2022/01/13
Generator

20 Spectrum analyzer R&S FSV-40N 101385 2021/01/13 2022/01/13
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No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
g1 | Redio C?:'Srt'::”'ca“o” R&S CMW 500 124589 2019/5/15 2021/5/14

. 837017/004
22 Signal Generator R&S SMP02 836593/005 2019/5/15 2021/5/14
23 DC Power Supply Guanker JK15040K TNglllflTéC/O 2020/2/2 2022/2/1
24 | Pro-Temp & Humi. MENTEK MHP-150-1C | MAAOBLIZS | o001 2022/2/1

chamber 01

25 Attenuators AGILENT 8494B - - -
26 Attenuators AGILENT 8495B - - -
9 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

EUT

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.70dB
2 Radiated Emission Test 3.090B
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4, POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum |\ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required for
each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section 11.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or

are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.¢) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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CH. No. Frequency p(c;vg?; /(:\:ﬁ;y ( dBIr_r:;T\/IItHz) Result
TX 802.11a Mode
CH36 5180 8.21 17 Pass
CH44 5220 6.33 17 Pass
CH48 5240 6.65 17 Pass
CH 149 5745 13.58 30 Pass
CH 157 5785 14.58 30 Pass
CH 165 5825 15.91 30 Pass
TX 802.11n20 Mode
CH36 5180 6.49 17 Pass
CH44 5220 6.12 17 Pass
CH48 5240 4.80 17 Pass
CH 149 5745 12.52 30 Pass
CH 157 5785 14.21 30 Pass
CH 165 5825 15.89 30 Pass
TX 802.11ac20 Mode
CH36 5180 7.59 17 Pass
CH44 5220 7.12 17 Pass
CH48 5240 7.15 17 Pass
CH 149 5745 12.91 30 Pass
CH 157 5785 14.79 30 Pass
CH 165 5825 15.78 30 Pass
TX 802.11ax20 Mode
CH36 5180 8.67 17 Pass
CH44 5220 6.86 17 Pass
CH48 5240 6.25 17 Pass
CH 149 5745 13.84 30 Pass
CH 157 5785 14.87 30 Pass
CH 165 5825 16.01 30 Pass
13 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
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CH. No. Frequency p(c()jv;rr] /(:\:ﬁ;y ( dBIr_r:;TI]\/IItHz) Result
TX 802.11n40 Mode
CH38 5190 4.45 17 Pass
CH46 5230 2.76 17 Pass
CH151 5755 12.51 30 Pass
CH159 5795 13.95 30 Pass
TX 802.11ac40 Mode
CH38 5190 4.70 17 Pass
CH46 5230 2.69 17 Pass
CH151 5755 12.78 30 Pass
CH159 5795 15.07 30 Pass
TX 802.11ax40 Mode
CH38 5190 5.83 17 Pass
CH46 5230 3.83 17 Pass
CH151 5755 12.65 30 Pass
CH159 5795 14.50 30 Pass
CH. No. Frequency power density Limit Result
(dBm/MHz) (dBm/MHz)
TX 802.11ac80 Mode
CH42 5210 3.80 17 Pass
CH155 5775 12.02 30 Pass
TX 802.11ax80 Mode
CH42 5210 5.89 17 Pass
CH155 5775 11.72 30 Pass
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Test plots as followed:
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5. 26 dB & 99% Emission Bandwidth
5.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2. APPLIED PROCEDURES/ LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the
device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
¢) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two
frequencies.
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5.4. TEST RESULT

Report No.. AAEMT/EMC/210223-04-04

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 2.0 802.11n | 802.1lac | 802.1l1ax 0.1 802.11n | 802.11ac | 802.11ax
‘ (HT20) | (VHT20) (HE20) ‘ (HT20) (VHT20) (HE20)
36 5180.00 20.145 21.476 21.592 21.592 16.498 17.757 17.757 19.059
44 5220.00 19.855 21.302 21.823 22.692 16.498 17.757 17.757 19.146
48 5240.00 19.913 21.418 21.476 22.808 16.541 17.800 17.844 19.103
6dB Occupied Bandwidth (MHZz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) o 802.11n | 802.11ac | 802.1l1ax T 802.11n | 802.11ac | 802.1lax
’ (HT20) | (VHT20) (HE20) ’ (HT20) (VHT20) (HE20)
149 5745.00 8.162 8.915 8.741 9.493 16.498 17.713 17.887 19.233
157 5785.00 8.162 8.799 8.799 9.436 16.541 17.757 17.278 19.059
165 5825.00 8.162 8.741 8.741 9.551 16.498 17.757 17.800 19.103
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (&HZ) Y 802.11n 802.11ac | 802.11lax | 802.11n | 802.11ac | 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
38 5190.00 43.07 41.91 43.53 36.469 36.558 38.032
46 5230.00 4434 43.18 42.72 36.469 36.469 38.205
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (&HZ) Y 802.11n 802.11ac | 802.11lax | 802.11n | 802.11ac | 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
151 5755.00 17.83 18.06 18.99 36.643 36.469 38.032
159 5795.00 17.83 17.95 38.44 36.556 36.558 38.119
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) Y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 88.68 86.6 76.585 77.453
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) Y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 37.97 39.13 76.411 77.800
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+ d %
20 dbm L i
3 -
3 o . L
el e e = ooy
40 dBm
£0 dBm
GF 5.10 GHz 691 pits Span 40.0 MHZ
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Result |
M1 |1 £ 157525 G2 9.65 dBm | nads down | 21.476 W
Ts| |1 EIEN17E Gz | -16.43 dBm | nds | 26.00 4B
| Tz 1 5.100651 Grz -16.31 dam Q facter 241.5
X T T

—

Datet Z2.M00, 202 0315420

Channel: 44
Spectrum I [a.ﬂ
Raf Laval 30.00 dBm » RAW 200 kH3
Att 508 SWT 26.4 15 & VBW 500 kH:  Moda Auto FFT
1P Mae
Ma1) 8.11 dém
= 5 21280 G2
20 ey nai 26.00 dB
Ty 3 By 215902000000 Mz,
o .K\J,-‘vﬂ.J.x.._,A.A_,\ e (M85 o 2347
2 o8 | . 1
OB - i
/ \
-10 dBrmn —~ %
','i/' U
20 dim ‘x.
30 - e e
Moo o Porl et e L P
40 dBm
50 dRm
£0 dBmn
CF 5.22 GHz 691 pts Span 0.0 MHZz
Markar
Type | Ret | Tre | X-value | ¥ovalue |__Function | Function Rasult !
M1 | 3 5.212532 G2 8.11 a8m | nda down | 21.302 M2
Ts| I 5.200407 Gz | -17.77 d&m | s | 26.00 4B
T2 1 £.230700 Gz ~17.76 dim Q facter 244.7
L )| J7 Teoavanie- - ’ o i
Dats 22,00, RC2
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Laval 30.00 dBm » RBW 200 kHz
Att S0cdE  SWT 26.4 5 & VBW 500 kH:  Moda Auta FFT
1PE Mac
M) B.535 dBm)
| D.ZADB2H0 G2
20 By — - — 1~ el 26.00 dB|
By 13 21 41ROODOON MH2
0 o PN W= rmpry e N A 245.0
\/ \
0 oBer T ;
J ‘.
-10 dBrm - —
> -V‘v:
<20 dim - <
l-- .-h-’\ 3
-0 GBI g — - - e —
B Y . L L Ty
40 dBr
S0 dim
£ dBrmy
GF 5.24 GHz 691 pts Span 40.0 MHZ
Markar |
| Type | Ret | Trc | Y-value | Function | Function Rasult l\
M1 1 B.55 d8m nda down 21,518 M2
Ts 1 ;. 220208 -17.50 dBm | s 26.00 dB
T2 1 a ~17.40 dam Q facter 245.0
m :
J J Measuring.. - ' mum,ql F

22,000, 203 S3402e40
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
26dB BW 802.11ac20
Channel: 36
Spectrum [i!ﬂ
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0dE  SWT 26.4 15 & VBW 500 kH:  Moda Auta FFT
1Pk Mae
TTRY] 953 dBm)
. 51001300 Giz
20 ey walf 26.00 dBy
#sw 21 592000000 Mz
10 e 'l,'v [~ ] .».M,,,n\ r p—— . Y - ‘\,\I 230.9
o' J |
0 oBe ] ,'
-10 dem — N
o X
20 dbm - -
o ‘r'.-} .L"’.;
|30 4P st A2 P |
A0 dB
S0 diny
£0 dBry
GF 5.10 GHz 691 pis Span 40.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M1 | 1 £.186136 G2 9,55 d8m rada down 21.502 M2
1| {1 5160117 Gz | -16,32 dam | s | 26.00 48
| T2 1 5.190700 G2 ~16.28 dim Q facter 240.2
L i | Measuring... - ' mnmal i

Channel: 44

Spectrum I [a,?]
Raf Laved 30.00 dBm w RBW 500 kHz
Att S0 d8  GWT 26.4 15 & VBW 500 kH:  Modae Auto FFT
PR Mae
M) B.21 dim)
pro D.Z236150 GM2
20 ey nelid 26.00 dBy
10 aie By ey 21 922000000 M2
I PSR ST P L [ Ve oo o
f W/
- / L
0 oBe i ;
/ \
/ \
-10 dBm ; \
1 ‘.. \
v .Y
20 dbm e
0 - b
<30 QM et My
T W "’*'-...‘ Ny
40 dBn
50 dRm
£0 dBm
GF 5.22 GH2 691 pts Span 40.0 MH2z
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
M 1 SZ25615 G 821d8m | rda dawn 21823 W
Ta| {3 520877 Gz | -17.89 dBm | s 26.00 4B
| T2 1 £.230503 Griz ~17.65 dim Q facter 230.4
L I | Measuring... - ' m"mﬂ.l i
Daty Z2. M0 RC2 0340020
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Laval 30.00 dBm » RAW 200 kH2
Att S0dE  SWT 26.4 s & VBW 500 kH:  Moda Auta FFT
1PH Mae
Mij1) 822 dBm
- 02350220 G2
20 eyt~ 2 i T nalf 26.00 dB
10 o Bw 21 A7HIADOON M
piar AP Ao [ AN,y 2430
2 ok . ‘ .
| \
/ \
-10 dBm .
1 72
W &
20 dim -
30 dBm - ,_.7,." - - - - :"\;_n‘ -
N YL S G Sal e P
40 dBm
S0 diny
£0 dBm
CF 5.24 GH2 691 pts Span 0.0 MH2
Markar |
i 'lgnn| Ret | Tre | ®-valus | Yovalue | Function | Function Rasult |\
M1 1 £.235022 G2 B8.22 d8m rda down 21.476 M2
T2 1 5.220233 G2 ~17.82 dam s 26.00 48
T2 1 £.250700 G2 ~17.88 dam Q facter 243.8
)| S I
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
26dB BW 802.11ax20
Channel: 36
Spectrum [avﬂ
Raf Lavel 30.00 dfm ® RBW 200 kH7
Att 508 GWT 25.4 15 & VBW 200 kH:  Moda Auto FFT
1Pk Mae
FTRY) 5,77 dbm
. 5. 1079000 Gz
20 ey welf 26.00 dBy
By M1 21 592000000 Mz
10 o [P e e A A atdom, Afna 230.9
1
9 oBe " L
f 1
-10 dBrn ,,,' xx,- -
20 dbm -
/] W\,
R Vo o R o o]
40 e
50 dkm
£0 dBm
GF 5.10 GHz 601 pts Span 40.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 < 157986 Gra 9,77 dam | nda dawn 21.503 MWz
| T = £.160233 Gz | -16.08 dam | s | 26.00 4B
|12 1 £.100825 Criz -16.23 dam Q facter 240.3
L I | Measuring... i |
t NN ]
Channel: 44
Spectrum I [a,?]
Raf Lavel 30.00 dpm & RBW 200 kH7
Att S0 R GWT 25.4 15 & VBW 200 kH:  Moda Auto FFT
PR Mae
M) B4 dBm
. 5. 2279310 GHz
20 ey nelit 26.00 dBy
By o 22 692000000 MH:3|
Ahae ’,--«-w_‘_,»»u- S L TR v_,,‘»‘_ A 200 .4
0 oBe ',1 |]
/ \
' \
-10 dBrn -
20 diim - .
L | b "
'\;.J’\;"\B.,-“/A'F r':‘_v,l *’:;:‘wl A PERTY
40 dBm
50 dkm
£0 dBm
GF 5.27 GH2 601 pts Span 40.0 MHz
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
™ M1 |1 5227931 Gr3 8.74.d8m | ndd dawn 22,602 Wz
| T 5.208307 G-z | -17.37 dam | s | 26.00 4B
|12 1 £.239906 Griz -17.18 dam 3 facter 230.4

L N | Measuring... -' m.“m,l i

Dats 22,00, RC2 013"
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Laval 30.00 dBm » RBW 200 kHz
Att S0cdE  SWT 26.4 5 & VBW 500 kH:  Moda Auta FFT
LPH Mae
TR B.93 dBm)
L 0 .ZA24890 G|
20 amr— Ty 26.00 dis
ML Bw 22 SORGUDDON Mz
10 ae e~ S P ey A DRSO, e, 29
k ol \
g / 1
0 oBer ‘,' 1
-10 dermn = -
1/ NE
v W
<20 dm —
R T e — - 1 . . . . U —
e W Aan
50 di
£ dBrmy
CF 5.24 GHz 691 pits Span 40.0 MHZ
Markar
| Type | Ret | Trec | X-valup | Yovolue | Function | Function Rasult |
M1 1 £.242480 G2 8.93 dam nda down 22.308 W2
T3/ 1 5.228240 Gz -16,92 d&m | s 26.00 dB
T2 1 £.251056 Grz -17.26 dam Q factor 229.9

) Feauros WIS 08 e

22 . MAY
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Report No.. AAEMT/EMC/210223-04-04

6dB BW 802.11a
Channel: 149

Spectrum [il'ﬂ
Raf Leval 50,00 dam w RBW 200 hHz
b ALt A0 B SWT 284 yc » VBW S00 kH:  Mode Auto FFT
PR Mae
TS 7.3 dBm
5. 79 I5TI0 GHz
20 cery
il 6.00 dBy
6 1 B BAG2GUD000 M4z
Qlagtor 702.9
i LAV PSRN PSS L Y
0 oBe / \
] |
I 1
-10 dBrn £ L
.-" \\
i \
20 dim . e
. 4 ,‘,.1/\._\;' A R P A
T e
A0 dB
S0 diny
£0 dBry
CF 5.745 GH2 691 pts Span 40.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M3 | 1 5737532 G2 7.53 dam | rada down 8.162 M2
| 11 1 5.735722 Gz | 1.08 dam | s | 6,00 4B
| T2 1 5. 744884 G2 0.96 di8m Q facter 702.9
L I ) Mesroring... wons
t M 1
Channel: 157
Spectrum [av',']
Raf Laeval 50,00 dam » RBW 200 hHz
b ALt A0 B SWT 284 yc » VBW S00 kH:  Mode Auto FFT
1Pk Mae
M) B.26 dBm)
5. 7000220 GHz
20 cBery el
s 6.00 dB
10 cie M1 Bw R AG200D000 Mz
oyt 7002
s L [t 3 A ;r-'\_./\.-v')i\':?\:/'\,) : e
n= \
0 oBe '
| |\
-10 airmy
iy \
/ N
<20 dBm v "’-1,
ANl N
. [ Rt SN WY
<D I R
A0 dB
S0 diny
£0 dBrny
CF 5.705 GH2 691 pts Span 40.0 MH2
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
| M3 | 1 5780022 G2 8.26 d8m | rada down 8.162 M2
| T 1 5.776722 Gz | 2.06 dam | s | 6,00 4B
| T2 1 5.7848B4 G2 1.57 dim Q facter G3.2
L )i | JTeearuting-.. - ' wone i

Datwt T0,MAN, 102
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 165
Raf Leval 30,00 dam w RBW 200 hHT
e Att 0B SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
LR M
Mii1) 10.57 dBm)
" QBT 2500 GM2)
20 - i Tilas T et 6.00 dBy
1 Bw BAG20U0DO00 Mz
10 o ._f ’r.;,_‘_r\ CO L | WYY g ’.__r\...rL-QM.,/\‘,\L_ 712 .0
0 ok B l;
vl \
-10 dem L Ao
I, =
o~ LAY
-0 gim = S o
-3 dBm -
40 dBm
50 dRkm
£0 dBn
CF 5.025 GHz 601 pts Span 40.0 MHZ
Markar f
i 'lgnn| Ret | Tre | ®-valus | Yovalue | Function | Function Rasult J
M3 1 5817532 Gra 10.57 dam rda down §.162 W2
T3 1 5.816722 Gz 4.73 dBm s &.00 4B
T2 1 $.E24884 Criz 4.22 dam 3 facter 712.8
X LT I
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
6dB BW 802.11n20
Channel: 149
Spectrum [av’]
Raf Leeval 50,00 dam » RBW 200 hHz
e Att 40 CB  SWT 28.4 yc w VBW 500 kH:  Mode Auto FFT
¥, Mae
TTRY] 7.03 dBm
. 573 IR0 Gz
20 ey welf 6.00 dis
i ” By B.91600D000 M|
8} QUUFE Ty SrRTY. (. LI ban
9 oBe 4 A |
|f lI
-10 dBrn ’.' A
20 dm +r A
A B
g =l S VUSRS
A0 dB
50 4R
£0 dBm
CF 5.745 GHz 691 pts Span 0.0 MHZz
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T 1 5.737532 Gra 7.53d8m | nds down | 8015 MW
| 11 I 5.735085 Gz | 1.02 dBm | nds | .00 4B
| Tz 1 5 743 Griz 1.61 dam Q facter 643.8
L I | | Measuring... - ' s

Daty 0,0, 202 1dh

Channel: 157

Spectrum I F'vﬂ
Raf Loval 30,00 dam w RBW 200 hHz
e Att 40 0B BWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
LFE Mae
M)
20 ey naf
6 - Bw B. 790000000 Mz
ra -X.L/‘-J—». ﬁ~./-‘*...l‘-\.<" ',--J-J\.M»h‘}-'.')!'v.!—...\' 656.6
2 o ! \
7 |
/ \
-10 dem -
’- g ‘-\
20 dbm 4= st
T PV S e W,
-Zl!l“d-an» - b T
40 dBm
50 dBm
£0 dBm
CF 5.705 GHz 691 pts Span 40.0 MHZ
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M3 |1 5.777532 G2 8.23d8m  nds down | 8700 Mo
T2 1 5.776085 Gz | 1.85 d&@m | s | .00 4B
| 712 1 =.7848B4 Gri2 2.62 dam q facter 6556
L i | Measuring... - ' mﬂ < “l i
Dty 20, M0, R0 1420
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 165
Raf Lorval 30.00 dam w RBW 200 hHz
e Att 40 0B GWT 28.4 yc w VBW 500 kHz  Mode Auto FFT
1P, Mae
Mi1) 10.46 dBm)|
- DT 25300 G2
20 cBery— — udtl 6.00 dB
" Bw B 74 00AD000 M2
10 ads {1, o AT AT T T dadimn,_ A, 0655
J \ » \
" J \
0 oBer ¥ 1
“‘ "‘
-10 dim - -
21 dby P Ll N e
-2, 98 ot R LN Sy
<30 M ——t-
40 dB
50 dBm
£0 dBm
CF 5.825 GHz 691 pts Span 0.0 MHZz
Markar
| Type | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult !
M1 1 5617532 G2 10.45 dam 1da down 8 741 W2
Ts 1 5.816143 G-z 5.43 dam | s &.00 4B
Tz 1 5624884 Criz 4.26 dam Q facter 6E5.5
T e T

I\

MAY
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

6dB BW 802.11ac20
Channel: 149

Spectrum | (=]
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0dE  SWT 26.4 15 & VBW 500 kH:  Moda Auta FFT
LR Mae
TS 7.67 dBm
5.79 250 Gz
20 cery o
AB 6.00 dB8
B B 74 1U4D000 Mz
10 a ) y 0 factor 656 .4
B o T e L P s fthat T At o
3 ok ! e
f |
/ |
AR . N
-10 airm 7 T
20 dim - ~t;
et h e A
20 ‘ .|_r_ P I\“"}‘_ CPPLEN G
A0 dB
S0 diny
£0 dBry
CF 5.745 GH2 691 pts Span 40.0 MH2
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M1 | 1 5737532 G2 7.67 d8m | s down | 8741 M2
| T 1 5.735085 Gz | 2.34 dBm | nd | £,00 4B
| T2 1 5.744826 G2 1.62 diém Q facter 6254
1 I I J rMeasuring .. i

Datwt 20,MAN, 102 D104414

Channel: 157

Spectrum I F'vﬂ
Raf Laval 30.00 dBm » RAW 200 kH3
Att S0dE  SWT 26.4 15 & VBW 500 kH:  Moda Auto FFT
1Pk Mae
Mij1) B.12 dBm
= 5. 7URILI0 GH2
20 ey Ty 6.00 dBy
16 By B 799040000 Mz
h 7 ( l;‘ \33 ve 0509
I S T H,_/L__] / }-J{\v_l,\
2 o . -
| |
II \
-10 dern v -
J "y
-20 dim e =
AW \

LI oyt Rl T P A
-2 ybm ~'1
40 dBm
50 dim
£0 dBmn
CF 5.7205 GH2 691 pts Span 40.0 MH2

Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |

M3 |1 5792525 G 8.12dBm | nda dawn | 8700 M2
Ta| | 1 5.785116 G2 | 2.51 d&m | s | £.00 dB
| T2 1 5.793915 Gz 2.43 dam Q factor 652.3

L i | Measuring... -' '“-”_“ i
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Report No.. AAEMT/EMC/210223-04-04

Channel: 165

Raf Lavel 30.00 aBm » RAW 200 kH2
Att 508 SWT 26.4 15 & VBW 500 kH:  Moda Auto FFT
1Ph Max
Mii1) 10,45 dBm
- DB 25300 GH2
20 i 5.00 dis
v Bw B LADO0O M2
10 o > _ﬂ.\ JES o .\M,n_.\ — N‘Vw"“u", A 0655
- f |
3 oBem $ X
f \
.I 1
-10 dim - -
\ i~ \‘-.‘-‘ "
B Wt Taa e o N B
joghw v IS
e ¥ ™,
-3 dBm -
40 dBm
50 dRm
£0 dBm
CF 5.825 GHz 691 pts Span 40.0 MHZ
Markar |
i ano| Ret | Tre | ®-valus | Yovalue | Function | Function Rasult |
M1 1 5617532 G 10.45 dBm @ down 8741 W
Ta| 1 5.816143 G2 4.69 dBm s 6.00 d8
12 1 5624884 Griz 4.08 dim Q factor GES.S
X T Feosarine . WINNE O maoer—
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M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

Certificate#5593.01

6dB BW 802.11ax20
Channel: 149

Spectrum fav',’]
Raf Lavel 30.00 dBm w RBW 500 kHz
Att 5008 BWT 26.4 15 & VBW 500 kH:  Modae Auto FFT
1PY Mac
TS 7.02 dBm
5. 7408320 GHz
20 cery o
AB 6.00 dB
i wy  Bw 9.49204D000 Mz
7~ O -...Aw\" '.x,‘\,..'j !l‘..‘l::.(.':\_,&k\_m i
2 ok i ‘l
/ \
-10 dim
/ \
<20 dim = e -
S \
| ; . e
s AT AN AL A~
i S
A0 dB
50 dRm
£0 dBm
CF 5.745 GHz 691 pts Span 40.0 MH2z
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M3 | 1 5.745852 G2 7.62 dam | nda down | £.403 M2
| 11 ) I 5745116 Gz | 1.80 d&m | s £.00 dB
| T2 1 5754600 Griz 0.51 dim Q facter €05.3
L I | | Measuring... - ' “-uuul i
Datwt 20,MAN, 102
Channel 157
Spectrum [a.ﬂ
Raf Laval 30.00 dBm » RAW 200 kH3
Att 5008 BWT 26.4 15 & VBW 500 kH:  Modae Auto FFT
1Pk Mae
TS B.13 dBm
5.77 15T Gz
20 vy
8 2] 6.00 dB|
16 B 9.ATGIUD000O M4z
'V'L_f.-. -’\\_.- e poaree ol F, ,_:\"n;‘.k’. k'ii"-\' T 6123
9 oBe - \
)"
-10 dem - -
/ \
20 dim 4 -
P Al "'*‘\J"-- . -r-V.V"'N’J\ et
M0 gifm — e
40 dBm
50 dBm
£0 dBm
CF 5.705 GHz 691 ps Span 0.0 MHZ
Markar
L Typa | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
I M1 |1 5777532 G2 8.13d8m | nds down 0.436 W
Y I 5.775440 Gz | 2.9 dam | s | 6,00 dB
| T2 1 5.784BB4 Griz 2.50 dim Q facter 632.3
)i
- AN

DAty 0N, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel 165
Raf Laval 30.00 dBm » RAW 200 kH2
Att S0cdE  SWT 26.4 5 & VBW 500 kH:  Moda Auta FFT
PR Mae
TR 10.52 dBm)
- D81 25 G2
20 Byt i T T i 6.00 diy
'! Bw 2.551040D000 M2
10 e M T JL—.,\-\_-¢_1 m A tettar., A 1\ 009 3
0 oBer - 1
’!" lln
.10 deém L -
4 -
20 gl ;va A Y M —
-0 dBm -
40 dB
S0 diny
£0 dBn
CF 5.825 GH2 691 pts Span 40.0 MH2
Markar f
| Type | Ret | Tre | X-value 1 Yovalue | Function | Function Rasult l\
M1 1 £.817533 G2 10.52 d8m naa down 0,551 M2
T 1 £.815440 G2 5.61 d8m s €.00 d8
T2 1 5825 G2 4.47 dim Q factor 600.1
X T T
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Report No.. AAEMT/EMC/210223-04-04
26dB BW 802.11n40
Channel: 38
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Certificate#5593.01

(=]

Spectrum
Raf Lavel 30.00 dim w RBW 200 kHz
Att 5008 SWT 19,9 15 & VBW 2 MH:  Modae Auto FFT
1PE Mae
Y] 10516 dBm
5178190 Gz
20 ey na@ 26.00 dB
4 By A2, 070000000 Mz
10 s "t"\ A LSS I-.-/‘\~- TR Mcrar e Ann, 120.9
j% A \
o - 1
/ \
-10 dBrmn — ~
.r;/ 'v\
20 dbm =
P, NG
T e
40 dBm
50 dBm
£0 dBm
CF 5.19 GHz 691 pits Span 60,0 MHZ
Markar
| _Type | Ret | Trc | X-valup 1 v |__Function | Function Rasult |
I M1 |1 5.17810 Gra 10.36 dBm | ras down 43.07 W2
T2 | 1 5.16856 Gz -15.74 dBm | nds 26.00 4B
| T2 1 521165 Gz ~15.52 diim Q factor 120.2
L N Heasurng... - ' mmml i
Datet 22.MAN, 202
Channel: 46
Spectrum [av',']
Raf Lavel 30.00 dBm » RAW 200 kH2
Att S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT
PR Mae
M) 526 dBm
. 5442620 GHz
20 ey nalit 26.00 dBy
B Ml A4 AAD0OD000 Mix
10 a r. PRE— P vy e T P 162
\
0 ok + \
/ \
-10 der - ~—
Ly T
X
20 dim \
I A,
" )
e e " ST RS
A0 dB
50 dRm
£0 dBn
GF 5.23 GH2 691 pts Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
| M1 | 1 5.24262 G2 9,26 a8m | s down 44 34 W
| T {3 S-208 GHz | -16.74 dBm | s 26.00 dB
| T2 1 5.25234 Griz ~16.78 dim Q factor 118.2
L N | Measuring... - ' mumm i

Datut ZZ2.M0, 202
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

26dB BW 802.11ac40
Channel: 38

(=]

Spectrum
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0dE  SWT 19,9 15 & VBW 2 MH:  Modae Auto FFT
1Pk Mae
TS 11.17 dBm)
. 5124090 GHz
20 ey = nelfd 26.00 dBy
v B $1.91060D000 Mz
10 e i g oy /v.-ﬂ.‘l.._A,l o ;-QW.F\_‘V\l 1238
| v |
2 ok : :
! \
J \
-10 der — ~—
¥ <
20 dim -~ - "~ T
/S o . \
T . W,
A0 dB
50 dRm
£0 dBm
GF 5.10 GH2 691 pts Span #0.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
" M [ 1 517382 Gr 11.17 dBm | nds down 4101 W
Ta| ) I 5.16803 Gz | -14.93 dBm | s 26.00 4B
| T2 1 5.21084 Griz ~14.87 dim Q facter 123.5
i
L JL JTeesruting-.. o
v A 104
Channel: 46
Spectrum [av',']
Raf Lavel 30.00 dBm » RAW 200 kH2
Att S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT
PR Mae
M) 924 dim)
. 5451400 GHz
20 ey nelid 26.00 dBy
B ™ 42180600000 MM
10 cie e e — '__,_\_,\_-_Q‘l, "”A"""I 121.4
| W
2 B i !
I‘ \'l
-10 dem =7 N
b b ¥
20 dbm > .
Ay \
i) Wy
w0 o N V) PO
A0 dB
50 dRm
£0 dBm
GF 5.23 GH2 691 pts Span B0.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
M 1 524146 Gr 9.24d8m | rda dawn 4318 W2
Ta| {3 £.20847 Gz | -16.68 dBm | s 26.00 4B
| T2 1 525165 Griz -16.84 dim Q facter 121.4
Y
L JL JTeearuting-.. - ' eaanes
Daty 2. M0 202 10850
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

26dB BW 802.11ax40

~

» /‘\
“Ujroa

,

Channel: 38
Spectrum [i!ﬂ
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0cdE SWT 1805 & VBW  2MH:  Moda Auta FFT
1Pk Mae
TS 11.00 dBm)
5.193240 Gz
20 ey welf 25.00 di8
Mt 5 A
By 42530000000 Mz
10 i |,ﬂlv B T s N e Y 119.9
J ||
9 oBe X -
l’ \
/ 5\
.10 dBrn — -
o X
20 dbm ' \‘
™ ™\
BT FAV A —o, S
A0 dB
S0 diny
£0 dBry
GF 5.10 GHz 691 pis Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M3 | 1 5.19324 G2 11.00 ad8m | rada down 43.53 w2
| T {1 S1EB Gz | -15.13 dam | s | 26.00 48
| T2 1 5.21153 G2 ~15.08 dam Q facter 110.3
L I | Measuring... g |
T A 0
Channel: 46
Spectrum [av',']
Raf Lavel 30.00 dBm » RAW 200 kH2
Att S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT
PR Mae
RS 2.54 dBm
5216090 GHz
20 ey " %
A8 26.00 dBy
Ml B $2. 220000000 M3
10 aie ','v— — e f\_.-_,—’\,.,l l—\"l-ﬂ‘{wmﬂ,'—.ﬁ‘.’l.\‘ 1224
|
2 ok 1 !
/ \
{ \
-10 dBrmn —- —
5
20 dbm 4 -
™ '\ ...
L Eilacne andascd o
A0 dB
S0 diny
£0 dBrny
CF 5.23 GHz 691 pis Span 60,0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M3 | 1 5.21669 G2 9,54 d8m rada down q42.73 W
T2 1 5.20347 Gz | -16.40 dam | s | 26.00 4B
| T2 1 525110 G2 ~16.20 dim Q facter 1221
Y
L JL J Measuring... - ' mw —»&

Datut ZZ2.M0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
6dB BW 802.11n40
Channel: 151
Spectrum [i!ﬂ
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0d8  SWT 18015 & VBW  2MH:  Moda Auto FFT
1Pk Mae
TTRY] B.07 dBm
~ 5.930 70 GM2
20 ey welf 6.00 d
M1 By 17430640000 Mz
1 ."L,;\A.,,—“\_, VP ¢ PR, T ;i ',L‘-‘f“—“(fb..’-\ A 222
y il \
2 oBe . t
) \
-10 dBrn - -
S \
20 gt - R~ Vb
| AR ATY SN
-0 dbm —t
A0 dB
50 4R
£0 dBm
CF 5.756 GHz 691 pts Span 6.0 MHZz
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 5723717 o2 8.67 dam | nds dawn 17.83 Wa
| T I £.73671 Gz 2.30 dBm | nds | £.00 4B
| Tz 1 5.75454 Criz 2.96 dam Q facter 3222
L I | Measuring... e |

Channel: 159

Spectrum | (=]
Raf Lavel 30.00 dBm » RAW 200 kH2
Att S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT
PR Mae
TR 10,38 dBm
5.482200 GHz
20 ey nelit 65.00
o b .00 B
o M1 By 17030000000 Mz
10 '('-.J\-.-"\..«.. s e L E N .
o ] 1
3 ok ] )
10 de - -
/ \
2 e o i PN P
B i - AT T I g
-30 dbm
A0 dB
50 dBm
£0 dBm
CF 5.705 GHz 691 pts Span B0.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 5.78226 G2 10.38 dam | nda down 17.83 Wa
| T I £.77682 Gz | .28 d&m | s | £.00 4B
| T2 1 5.70465 Griz .52 dam Q facter 324.3

L N | Measuring... -' m.ml i

Daty 0, MAY 2 PLlNe3E
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

57 | Page

6dB BW 802.11ac40
Channel: 151

(=]

Spectrum
Raf Lavel 30.00 aBm » RAW 200 kH2
Att S0d8  SWT 18015 & VBW  2MH:  Moda Auto FFT
1Pk Mae
Mi1) 707 dBm
5.047590 Gz
20 vy o
Al 6.00 diy
T " By LR O60GUD000 Mz
T ";«u oo b e B :ﬂ‘,’& AR 162
3 4 \
9 oBe : !
/ \'\
-10 dBm -
A \
o N
20 dém-— —tr et
M., Y .
AN Y A _,‘\r—-w\‘\
-30 dbm -
A0 dB
S0 diny
£0 dBry
CF 5.7556 GH2 691 pts Span 60.0 MH2
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M1 | 1 5.74750 G2 7.87 a8m | s down | 1E.06 MW
| 11 = £.73671 Gz | 2.26 dBm | s | .00 dB
| Tz 1 5.75477 G2 1.30 dim Q facter 318.2
L i, 0 | Measuring... - ' _.M' i
Datwt 20,MAN, 202 T
Channel: 159
a
Spectrum rv]
Raf Laval 30.00 dBm w» RAW 200 kH3
At S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT
1Pk Mae
R 9495 dBm
5 006400 GHz
20 vy
nalf 6.00 dB
aw M 12950000000 Mz
10 e {-"w—-r‘--dv- Ao va-n.,,gf-u\-'.\,ﬂ ')(\Ult“‘-'r‘ v 0239
i : ¥
.10 dBm <
3 -\
A9 e A O
3\}!{;\., —+- M mah
-3 dim
40 dBm
50 dim
£ dBm
CF 5.705 GH2 691 pts Span 60.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 1 560646 Gr 9.35d8m  nads down | 17.05 W
T3 1 £.7953% Gz | 3.95 dam | s | 6.00 48
| T2 1 5.81320 G2 3.66 dam Q facter 323.8
L )\ Fearuring... - ' LIt

Datut J0,MA0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
6dB BW 802.11ax40
Channel: 151
Spectrum fav',’]
Raf Laved 30.00 d6m w BAW 500 kH3
Att S0d8  SWT 18015 & VBW  2MH:  Moda Auto FFT
1Y, Max
TTRY] 5,76 dBm
pray 3.142000 M2
20 ey welf 6.00 dis
Mt By 1B 990000000 MH:|
10 i BTN N - .»;wl\..‘;«‘__,p\h._,q!w.va_ﬁhv 209 .4
|
9 ok ! '
)r' lll
-10 dem - -
(’ “
A / 5
20 dim Al p el R e O
[y V- MUY A
-3 dim
A0 dB
50 4R
£0 dBm
GF 5.756 GHz 691 pts Span 6.0 MHZz
Markar
1 Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
T |1 5.7320% Gr 2 9.76 d8m | rds dawn | 16.00 MW
| 11 I 5.7350 Gz | 4.33 d8m | nds | £.00 4B
| Tz 1 5.75488 Griz 3.92 dam Q facter 302.4
L I | | Measuring... g |

Daty 0, MAY 2 011913

Channel: 159

Spectrum I F'vﬂ

Raf Laval 30.00 dBm w» RAW 200 kH3

At S0dE SWT 1805 & VBW  2MH:  Moda Auta FFT

1Pk Mae
R 9,79 dBm
. 5.088050 GHz2
20 ey Ty 6.00 dis
1 B 98 A4DOUDO0N M

10 ase - {« A [P AR A | o R SO MR iy 1506

9 ke \.
/ \
-10 demn L 5
= pe ~ '-.\

v n SATATI b Aals
s s gt
-3 dim
40 dBm
50 dim
£ dBm
CF 5.705 GH2 691 pts Span 60.0 MH2

Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 | 1 5.7830% G2 9,78 d8m nda down | JB.44 M2
T3 1 5.77578 Gz | 2.80 dam | s | .00 4B
| T2 1 5.81422 G2 3.34 dam Q facter L120.6

L I ] Teearuting... -' e
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
26dB BW 802.11ac80
Channel: 42
Spectrum [il'ﬂ
Raf Laved 30.00 d6m w RAW 1 MH:
Att S0 dd  SWT 22.7 15 & VBW 3MH:  Mode Auto FFT
1Pk Mae
TTRY] B.71 dBm
o 3240120 GM2
20 ey welf 26.00 dBy
By M1 H2 480600000 M2
10 e AN A A | LM, A 599
3 ok : \
| |
-10 dem I H
B TV 5
20 dbm . L "
e im e }-.1'!:-;’:-1.‘.". o Iane W Y
40 dB
50 dkm
£0 dBm
CF 5.21 GHz 601 pts Spoa 160.0 MHZ
mrlmr
I Type | Ret | Tre | X-value | Y-value | Function | Function Rasult !
™ M1 |1 524612 G2 8.71d8m | nas dawn 668 W2
| T = £.16462 Gz | -17.47 dam | s | 26.00 4B
| Tz 1 52533 Griz -17.31 dam Q facter 0.2
L I | Measuring... - ' _mzmcl i
26dB BW 802.11ax80
Channel: 42
Spectrum I [igi]
Rat Lavel 30.00 dfm w RBW 1 MH:
Att 50 d8  SWT 22.7 s & VBW 3MH:  Mode Auto FFT
1PE Mae
M) 10,48 dBm
54240720 GHz
20 ey i 26.00 dB
i 26600600000 Mz
10 (A N ,_*.:‘v,-w\.-#hn.mvun g 60.9
2 ok { \
) l
-10 dem - e
4 b
20 dbm : A
J WA
B P WIS ST
40 dBm
50 i
£0 dBm
CF 5.21 GH2 691 pts Spoa 160.0 MHZ
Markar
| _Type | Ret | Tre | X-value | Y-value | Function | Function Rasult |
T |1 5.22482 Gra 10.48 dam | nda down | 5.6 W
| T 5.1574 Gz | -15.63 d&m | s | 26.00 4B
|12 1 5.25306 Griz -15.50 dam Q facter €0.3
L )\ | Tessuring... - ' oazrsy
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Report No.. AAEMT/EMC/210223-04-04

6dB BW 802.11ac80
Channel: 155

"0
X,

N

0
(7

1

N

AA Electro Magnetic Test Laboratory Private Limited %7—~s

KT

Spectrum [i!ﬂ
Raf Lavel 30.00 aBm - RBW 1 MH2
Att S0dd SWT 22.7 15 & VBW 3 MH:r Mode Auto FFT
1Pk Mae
Mi1) B.30 dBm
5003710 Gz
20 cery ”
85 6.00 di
10, s Bw w1 A7 970040000 M4z
PAAnAZ A fne] ISR, AL U0, e el
\ ;
0 oBe =
[l
-10 dBm 7 T
20 e b bY:
Sl ST
~30 dbm~
A0 dB
S0 diny
£0 dBry
CF 5.775 GH2 691 pts Spaa 160.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M1 | 1 5.60378 G2 8.30 ad8m rada down 37.97 M2
| 11 : £.77546 Gz | 2.96 dam | s | 6,00 4B
| T2 1 581344 G2 2.45 dim Q facter 152.8
L i | Measuring... e
Daty 0, 202
6dB BW 802.11ax80
Channel: 155
Spectrum [igi]
Raf Laval 30.00 dBm - RBW 1 MH2
Att S0d8  SWT 22.7 s & VBW 3 MH:  Mode Auto FFT
1P Mae
TR 9.1 dBm
5.708500 Gz
20 ey na@ 6.00 dB|
0 i ""v Bw 49 130040000 M
t T'/\A,Jv RV e ) P'\‘JM_QMNLH"\., oy 1474
3 oBe f !
-10 dBrmr +— k

\

20 dbr
A,

SV T
WY

r‘"“l,l'\'\"l‘ﬁ WA

N e G
-3 dim
40 dBm
50 dimy
£ dBm
CF 5.775 GH2 691 pts Span 160.0 MH2
Markar
| _Type | Ret | Trc | X-value 1 ¥-value | Function | Function Rasult !
| M1 | 1 5.76808 G2 9.31 d8m | nda down | 3%.15 M2
| T 1 £.73567 Gz | 3.04 dBm | s | £.00 48
| T2 1 5775 G2 2.94 dim Q facter 1474

-

Daty

60 | Page

)i
AN

M, R02

T S T
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11a
Channel: 36
Spectrum rav':']
Raf Loeval 30,00 dam » RBW 200 kg
e Att A0 CB  BWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Mae
TTRY] B.98 dBm
- 5, 1707400 Gz
20 ey Occ B 1649 TH29293 Myz,
102 QESTPE SRV R SISV PR SECN A.—,._r-_,i.-
2 oBe 7 Y -
1
/
-10 dBrn \ »
20 i —f— k-
[0 =
40 dBn
50 4R
£0 dBm
CF 5.1 GHz 691 pts Span 30.0 MHz
Markar
1 Type | Ret | Tre | X-valup | ¥-value | Function | Function Rasult !
T 1 £ 173748 G2 8.28 dam | [
| 11 I S.1717518 Gz | 3.0L d8m | Occ Bw | 16407620233 Wiz
| Tz 1 5. 1B82480 Gz .33 dam
L I | | Measuring... - ' nma.u i
Channel: 44
Spectrum I F'vﬂ
Raf Leval 50,00 dam - RBW 00 kHz
b Att A0 B SWT 105 = VBW 00 kHz  Moda Auto FFT
LPE Mae
Mij1) 756 dBm
- 5, 2275510 GHz
20 Occ B 1649 7HID2I3 Myz
10 ae L -
LA M tsalat AonA, | s A AN A J_ 2
0 oBe ff. L ‘(
! |
-10 dern - \‘,
A X
20 dim—t— . 2o
30 g e
’r\,"’_ Ve
40 dBm
50 i
£0 dBm
CF 5,27 GHz 691 pts Span 30.0 MHz
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 |1 S 227511 Gr 7.56 dam | [
T3/ 1 £.25175118 Gz | 1.99 dam | Occ Bw | 16407620233 Wiz
| Tz 1 5.2262480 Gz 3.02 dam
L i | Measuring... - ' umum' i
Daty 20, MAN, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Loval 50,00 dam » RAW 200 kHz
foe ALt A0 cB  SWT 105 & VBW 00 kHz  Moda Auto FFT
1PH Mae
M) 701 dBm|
L 8 2D 200 G|
20 eyt~ e " Occ Bw 16 541284573 Mz
10 o
T r_ﬁ ch AL AN M | A Al P L-\
0 oBe 1 y : 1
r' I.
10 d& :
20 dim g —
30l 2 au ~
40
50 diw
£ dBrmy
CF 5.24 GHz 691 pits Span 50.0 MHZ
Markar |
| Type | Ret | Trc | X-value | Y-value | Function | Function Rasult l\
M1 1 £.233748 G2 7.61 d8m
T: 1 £.23175118 G2 2.20 dam | Occ Bw 16. 541244573 N2
T2 1 5.2482923 Griz 2.60 dam
mw :
J Hessuring... — ' O

MAY
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11n20
Channel: 36
Spectrum [avﬂ
Raf Loeval 30,00 dam » RBW 200 kg
o Att A0 CE  BWT 10 15 » VBW 00 kHz  Moda Auto FFT
PR Mae
TS B.95 dBm
. 5, 1728590 Gz
20 ey Occ B 17 756H74006 Mz
o
10 o HL,‘/K.-\ ) FETESSE W VRTEN [FUSSRIS BT MR
2 oBe W
/ .\.
-10 dim - -
20 ] 5N +
.:qlwﬁ'.’ N .
Y€ oea
40 dBm
50 dBm
£0 dBm
CF 5.1 GHz 691 pts Span 50.0 MH2
Mnrlmr
I Type | Ret | Tre | X-value | Y-value | Function | Function Rasult ]
" M |1 5172533 2 8.95 d8m |
Ta| ) I 51711433 G2 | 4.38 d8m | Occ Bw | 17. 756874006 Neiz
| T2 1 $.1E20001 Grz 4.56 dim
L i | Measuring... - ' nmmu i
Channel: 44
Spectrum I [a,?]
Raf Loval 30,00 dam - RBW 200 ks
o Att A0 CBE  BWT 10 15 » VBW 00 kHz  Moda Auto FFT
1Pk Mae
M) 7.08 dBm
- 5, 2242110 GMz
20 ey Occ Bw 17 7566 14006 Mz
10 ae - ¥
T T B i " DL WO
2 ok A
\I
-10 dern
20 dm S
<30 g 2 -
A2 N
40 dBm
50 dBm
£0 dBm
CF 5.27 GHz 691 pts Span 50.0 MH2z
mrlmv
I Type | Ret | Tre | X-value | ¥-value | Function | Function Rasult ]
M |1 5228218 G2 7.88 d8m |
Ta| {3 52111433 GHz | 2.81 dBm | Occ Bw | 17. 756874006 Neiz
| T2 1 $.2280001 Grz 2.35 dam
L I | Measuring... - ' mlmm:l i
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

Channel: 48
Raf Loval 50,00 dam » RAW 200 kHz
e Att 40 0B BWT 1045 » VBW 00 kHz  Moda Auto FFT
TR, Max
M) 7.1 dBm)
L 5, 2400700 GHz
20 eyt~ = i T "Occ B 17800289426 Mz
10 ai 7 -
FEENPS P Y | P ..__/.\_ql r""vl"""‘v"ﬁ\"‘"\ ot R MAN Ve
0 ok -
’l \
-10 dern —~ -
S/
20 dim - -
30 0B — e . - = -
e A,
40 denm
50 dRm
£0 dBm
CF 5.24 GHz 691 pits Span 50.0 MHZ
Markar |
| Type | Ret | Trc | X-value | Y-value | Function | Function Rasult l\
M: 1 5245078 63 7.31 dam
Tt 1 £.2210000 Gz 1.73 d&m | Occ Bw 17.3002609436 Mz

12! 1 5.2459001 Griz 2.44 dam
mw :
T — R

MAY
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac20
Channel: 36
Spectrum [av':’]
Raf Lavel 30.00 daBm » RBW 200 tH2
Att 4508 GWT 10 s & VBW 500 kHz  Modae Auto FET
LR Mae
M) 825 dim|
. 5, 1760000 Gz
20 ey Occ B 17 75674006 Mz
1ML
10 i LSV T e [/v,A__,\n PO w.-.v_-./x.'\_“‘
2 ok 3
/ \
-10 dim ‘.\
- o
20 il o
30 ;*:::_
A0 dB
50 dBm
£0 dBm
CF 5.1 GHz 691 pts Span 50.0 MH2
Mnrlmr
I Type | Ret | Tre | X-value | Y-value | Function | Function Rasult ]
" M |1 £.176006 63 8.25 d8m |
| T I 51711433 G2 | 4.69 d&m | Occ Bw | 17. 756874006 Neiz
| T2 1 $.1E20001 Grz 4.71 dam

L I | Measuring... -' “umunl i

Channel: 44 B
spectrum | [il,?]
Raf Laval 30.00 dBm » RBW 200 wH2

Att A5 08  SWT 19 s & VBW 500 iz Mode Auto FFT
LR M

M) 7.11 dBm)|
5. 2136100 Gz
Occ Bw 17 756874006 Mz

20 chery

10 cie —
AP PR ANy AL An | SIS
1

0 oBe b

-10 airm 3

20 dim

A Sy
<30 gRm= s

g -

40 dim

\rof

<50 dim

£0 dBm

CF 5.22 GHz 691 pis Span 30.0 MHZ
Markar

{ Type | Ret | Tre | *-valup | Y-value | Function | Function Rasult !
| M3 | 1 £.213518 G2 7.11 d8m |

Y 52511433 Gz | 2.26 dam | Occ Bw | 17. 756874006 Wiz

| T2 1 £.228000: G2 2.49 dim

L ) T reere WIS o8 oo

Daty 0,0, 202 190158
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Laval 30.00 dBm » RBW 200 tH2
Att A5 dE  SWT 19 us & VBW 500 iH:  Moda Auta FFT
LPH Mae
Mi1) 6.6 dBm
) 5, 2448190 GH2
20 cerye—- — T “Occ Bw 17. 445704776 Myz
10 e r—
.’.’J\_.,‘,_ o Aal AN i i T SV ___,_._,.a_,.-;l
f
0 oBer
J 3
-10 dBrn L
o
<20 dBm -
.:q'!m;“.. — — - - e Dhepr
A B tuN
40 dBm
50 dim
£0 dBm
CF 5.24 GH2 691 pts Span 50.0 MH2
Markar |
| Type | Ret | Tre | X-value 1 Yovalue | Function | Function Rasult l\
M1 1 £.244810 G2 6.05 dam
T 1 £.231013 G2 0.75 d8m Occ Bw 17.843704776 N2
T2 1 $.2483567 Griz 4.36 dim
T T T

I\
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AA Electro Magnetic Test Laboratory Private Limited N
KT

Certificate#5593.01

M T

Report No.. AAEMT/EMC/210223-04-04

99% OBW 802.11ax20

Channel: 36
Spectrum fav',’]
Raf Lavel 30.00 daBm » RBW 200 wH2
Att A5d8  SWT 190 us & VBW 500 dH:  Mode Auta FFT
LR Mae
TS 8,76 dBm
5. 1046020 Gz
20 cltery Bk 0.0505942¢ i
cr Bur 19,050594298 Mz
10 e :r'- BT S v enmen] A AN S e
9 oBe + I‘.
/ Il
-10 airm - -
<20 dBm \_\
1/" N
-3, 4l —
o o
40 dBm
S0 diny
£0 dBry
GF 5.10 GHz 691 pits Span 30.0 MHZz
Markar
1 Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
| M3 | 1 £.154602 G2 8.76 d8m |
| 11 {1 5.17040% Gz | 5.77 d8m | Occ Bw | 19.050334208 Wiz
| T2 1 S.1805514 G2 4.95 dim
L I | | Measuring... - ' m-mml i
Batit T0,MAN, 202
Channel: 44
Spectrum F'vﬂ
Raf Laval 30.00 dBm » RBW 200 tH2
Att A5 dE  SWT 19 us & VBW 500 dHz  Mode Auto FFT
1Pk Mae
Mij1) 690 dBm
- 12248030 Gz
20 ey Occ Bw 10, 146264578 Mz
10 - i =
Y‘*"'“‘"‘"\H . ,W,,f-q_hq'\,. e, ” " ,-"-\IJ.F f Ay h‘q‘_-
0 oBe { .|
J ll
10 dBrm ? ~
] \,
20 dbm - -
~ s =
30 B~ —
f ™ A
40 dBm
S0 diny
£ dBm
CF 5.27 GH2 691 pts Span 30.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M3 1 5228863 Gra &.90 dam | ‘
T2 1 5.210402 G2 | 4.48 dam | Occ Bw | 10,146 164078 M2
| T2 1 5.2206382 G2 2.17 dam
L I Fearuring... - ' X |
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 48
Raf Laval 30.00 dBm » RBW 200 tH2
Att A5 dE  SWT 19 us & VBW 500 dH:  Mode Auta FFT
1PH Mae
TR B.58 dBm)
L 5, 2418670 Giz|
20 eyt~ - i T " Occ Bw 19, 107749638 Mz
Mi
10 o -
",» PPV DR ERRHOr W BER RN I TN R ST W SV "r
s
9 ok 7 ) -
/ \
ll
-10 dBrmr -
r l\A
20 dlm g
- 2-dfm — — - - - - ..‘va.\:<
L "
40 dBr
50 diém
£ dBrmy
CF 5.24 GHz 691 pits Span 50.0 MHZ
Markar |
| Type | Ret | Trc | X-value | ¥ovalue | Function | Function Rasult l\
M3 1 £.241867 G2 8.58 d8m
T: 1 £.2202486 G2 2.69 dam | Occ Bw 10.102740538 W2
T2 1 52495514 Griz 4.34 dBm

m :
J L _u e

MAY . 04 ot
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AA Electro Magnetic Test Laboratory Private Limited

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

99% OBW 802.11a
Channel: 149

(=]

Raf Loeval 30,00 dam

A0 CB  SWT 105 = VBW 00 kHz  Modae Auto FFT

w RBW 200 kg

LR M

M) 1.035 dBm
5, 70 T00 G2
Occ Bw 16 45 THI9ZO Mri2)

20 chery

10 aie

7. [./"J-‘J‘* AL .I.N"~_-'u_.\~‘ [ur--"..--.}» Y N J“i

2 o
|

J
v

-10 air >

<20 dBm —=
LA ] NT

T

-30 dbm

40 dBrm

<50 dim

€40 dBm

CF 5.745 GH2

691 pts Span 30.0 MHz

Markar

M1

1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
1

| 1 5.7357518 Gz | 1.72 dam | Occ Bw |

| T2t $.7532480 Griz 2.49 dam
n | Measuring... -' “mmn! i

5,733748 G2 7.65 d8m |
16407620233 M2

— ’
Daty 0, 202 (
Channel: 157
Spectrum F'vﬂ
Raf Leeval 50,00 dam » RBW 200 kg
b Att A0 B SWT 105 = VBW 00 kHz  Moda Auto FFT
PR Mae
R B.17 dBm
5, 7707400 Gz
20 ey e 54 MUASET Mz
o Bw 1654 1084570 M2
10 e Y
1 _(.,J\ MRSy | A AN AN l‘i
9 ok -
/ \
-10 dem - -
’ 1 \\
20 dbm v 0
PEaI " (O R
-3 dim
40 dBm
50 dim
£ dBm
CF 5.7205 GH2 691 pts Span 30.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
M1 |1 5,778746 Gra 8.17 dam | |
T2 | 1 5.7767511 G2 | 2.01 d8m | Occ Bw | 16, 541244573 W2
| T2 1 5.7932923 G2 2.45 dim
L )\ RL - ' woss

Datut J0,MA0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 165
Raf Leval 50,00 dam » RBW 200 hHz
foe ALt A0 cE  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
LK Mac
Mii1) 10,594 dBm)
o DT 25300 GM2)
20 By = el 6.00 dBy
v Hw BADAIDO00 M2
10 e 11 TGNy o= Jodndagod A 7
’ / \
0 oBer ! |
B ] \
-10 dBm — -
ol N
Ua Py
20 gl —fn Pzt
o v o WA
=30 gBm =y - S
40 dBr
50 dim
£ dBrmy
CF 5.825 GH2 691 pts Span 40.0 MH2
Markar
| Type | Ret | Trec | X-valup | Yovolue | Function | Function Rasult |
M1 1 5.817532 G2 10.54 d8m nda down 6.104 M2
T: 1 $.B16722 G2 3.98 dam | nds €.00 48
1z 1 5624826 Grz a.96 dBm Q facter 717.8
m :
I L - ’ LRI

MAY
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Dl

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11n20
Channel: 149
Spectrum fav',’]
Raf Loeval 30,00 dam » RBW 200 kg
e Att A0 CB  BWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Mae
TTRY] 7.65 dBm
- 5. 7907400 Gz
20 ey Occ B 17713458755 Mz
10 ae Y -
= ,\;—.f»/'.» & ~,-'-”\/-"-\ ,f‘L.,‘—l"'w\“ # O N e .«'..,'\J‘-» A
-10 dBrn v];‘ “\
-0 ue::' — = ~
w ) T
=3 OGM ey
A0 dB
50 4R
£0 dBm
CF 5,745 GHz 691 pts Span 30.0 MHz
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5733748 7.66 dam | [
| 11 I 5.7361433 Gz | 2.16 d8m | Occ Bw | 17.713423755 Wiz
| Tz 1 5.7533567 Grz 2.22 dam
L i, 0 | Measuring... - ' _-mm! i

Daty 0,0, 202 14N

Channel: 157

Spectrum I F’,ﬂ
Raf Loval 30,00 dam - RAW 200 kHz
b Att A0 B SWT 105 = VBW 00 kHz  Moda Auto FFT
PR Mae

M) B.06 dBm)
- 5.7512920 GHz
Sl i Occ Bw 17 756874006 Mz

10 aie

OSSN IO VDU NEWANET N [P By B SR B LSO
J

0 ok«

-10 airm

o N

20 dB

N
~30 dkm

- s P =
L

40 dBm

50 dim

€0 dBm

CF 5.705 GH2 691 pts Span 50.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 |1 5.791252 G2 3.06 dam | ‘
T2 | 1 £.7761433 G2 | 2.85 dam | Occ Bw | 17. 756874006 Nwiz
| 1z 1 5.7939002 Gz 2.87 dam

L i | Measuring... -' ““w-.l i
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Report No.. AAEMT/EMC/210223-04-04

Channel: 165
Raf Loval 50,00 dam » RAW 200 kHz
b Attt A0 CB  SWT 105 » VBW 00 kHz  Moda Auto FFT
1Pk Mae
M) 9,19 dim)
L 9.51U0%70 Gz
20 cery - & “Doc Bw 17 756024006 Myi2
)
10 = e Vet s e
0 oBer
/ \
-10 dem —
<20 gpute = o o e —wvy
-0 dBm -
40 dem
S0 dim
£0 dBm
CF 5.825 GH2 691 pts Span 30.0 MH2
Markar |
| Type | Ret | Trc | X-value | Yovalue | Function | Function Rasult |
M3 1 £.813007 G2 9.19 d8m
T2| 1 S.B161433 G2 5.01 d8m | Occ Bw 17, 756874006 Mz
1z 1 $.6330002 Griz 5.54 dam
T G

m
J

MAY
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac20
Channel: 149
Spectrum ravu]
Raf Lavel 30.00 daBm » RBW 200 wH2
Att 4508 GWT 10 s & VBW 500 kHz  Modae Auto FET
1PY Mac
TTRY] 7.19 dBm
. 5. TI0 7400 GHz
20 ey Occ B 17487120116 M2
10 e ,
4 T P -,,_'.-.\]' /-J\,-._/'\. Laporsma A A.'-\A..r\..
‘;‘ \
-10 dem — X
~ f \'._‘
20 dlim—t- = o m »
A wom
-3 dim ~
A0 dB
50 dBm
£0 dBm
CF 5,745 GHz 691 pts Span 30.0 MHz
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5733748 7.10 dam | [
| 11 I 5735013 Gz | 0.01 d8m | Occ Bw | 17387120116 MWeiz
| Tz 1 $.7539001 Grz 1.99 dam

L I | Measuring... -' _-ml i

DAty 0,0, 202 P104525

Channel: 157

Spectrum I F',_;"I
Raf Laval 30.00 dBm » RBW 200 tH2
At A5d8  SWT 19 us & VBW 500 Kz Mode Auta FFT
1P Mae

M) B.01 dBm
5, 7063400 CM2

20 clery < b g ]
Occ Bw 1B 227858477 M2

10 aie

gt A A A A ;\X«-u'v SIS N I S

Al

0 ok« y

-10 airm

4 ol Y
R0 thm—t v

A\ Nt

-3 dim

b,
Rad TN

40 dBm

50 dim

€0 dBm

CF 5.705 GH2 691 pts Span 50.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 |1 5.785346 G 3.0t dam | ‘
T2 | 1 S.7760900 G2 | 0.92 dam Occ Bw | 18.277853177 M2
| 1z 1 S.7943777 G2 ~1.23 dam

L I ] Teearuting... -' was

Datet 20,MAN, 202 P10921LE
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 165
Raf Lavel 30.00 daBm » RBW 200 wH2
Att 4508 SWT 190 s & VBW 500 iH:  Mode Auto FFT
1PE Mae
Mi1) 10,18 dBm
o 9.6 107400 GHz
20 eyt~ : - T "Oec Bw 17400209436 Mz
10 LY, T7% ) P O | 0 e R """'». A LA I e S
9 oBe r Il |
/ \
-10 dém -
ol o Ny n
'9)4':" o L - .f}“.‘
<30 gBm—
40 dBm
50 dim
£0 dBmn
CF 5.825 GHz 691 pts Span 30.0 MHZ
Markar f
i 'lgnn| Ret | Tre | ®K-valup | Yovalue | Function | Function Rasult l\
M1 1 5818746 G2 10.18 dam
Ta| 1 S.RI60900 Gz 4.72 dBm Occ Bw 17.800260436 Mz
T2 1 5 B330002 Grz 3.83 dam

Y T T
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ax20
Channel: 149

Spectrum [il'ﬂ
Raf Lavel 30.00 daBm » RBW 200 tH2
Att A5d8  SWT 190 us & VBW 500 dH:  Mode Auta FFT

1Pk Mae

TS 6.22 dim|
. 5.7515120 Gz
20 Occ Bw 102320956568 Mz
10 ae ‘- -
SRR LA PN - SN P

e YJ.Q A~ e AL A, ) ‘”' LN e, P A \

o - t

/ \

-10 dBrm > — -

20 dp -
L/ N ‘n'ﬂs_.\\_‘/
-30 dbm

A0 dB

S0 diny

£0 dBry

CF 5.745 GH2 691 pts Span 30.0 MH2
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
T [ 1 5751517 Gra 5.22 dBm |

1| {1 57353184 Gz | 0.28 dam | Occ Bw | 19.232005658 Wiz

| T2 1 S.7SAS514 G2 3.51 dam
L I ) Mearoring... - ' e

Channel: 157

Spectrum I [a,?]
Raf Laval 30.00 dBm » RBW 200 tH2
Att 4508 GWT 10 s = VBW 500 kHz  Modae Auto FET
PR Mae
M) 607 dim)
= 5.7788330 GHz
20 Occ B 19,0599 4298 Mz
10 e T -
ba 'ﬁ'\hw"—'u e i T o /\.---_a.'-—_./v_ T B AY
0 oBe . il :
/ \
| 1
-10 dern ! \
/
’ ~
; ﬂ"r,
4 .‘\ S Wi k
-30 dbm
40 B
50 dRm
£0 dBm
GF 5.705 GHz 691 pts Span 50.0 MH2z
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
M 1 5.77883% G 5.82 d8m |
| T {3 5.775402 Gz | 3.75 dBm | Occ Bw | 10.050334208 Wiz
| T2 1 57545514 Griz 3.67 dam
L I | Measuring... - ' “-:m' i
Daty 0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
Channel: 165
Raf Laval 30.00 dBm » RBW 200 tH2
Att A5 dE  SWT 19 us & VBW 500 dH:  Mode Auta FFT
1PH Mae
M) 10,10 dBm)|
- D BIUTHI0 Gz
20 eyt~ - = T " Occ Bw 19, L0Z 749638 Mz
h 4
10 g e S "-'*.‘A_AA_." P N Y e T e PR 8 "
]
0 oBer - !
,v I'
-10 dem # e
2N = s e V.-
~30 dBm -
40 dBr
50 diém
£ dBrmy
CF 5.825 GH2 691 pts Span 30.0 MH2
Markar |
| Type | Ret | Trc | X-value | ¥ovalue | Function | Function Rasult l\
M1 1 £.813748 G2 10.10 d8m
T: 1 S.BI54466 G2 a.57 dam | Occ Bw 10.102740538 W2

12! 1 5 B345514 Gz 5.58 dam
m .
J J rMeasuring... - ' l“-nmc P

MAY
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11n40
Channel: 38
Spectrum [il'ﬂ
Raf Lavel 30.00 dfm ® RBW 500 kH7
Att 4508 GWT 15215 & VBW 2 MH:  Moda Auto FFT
1Pk Mae
TTRY] B.65 dBm
. 5, 2000720 Gz
20 ey Occ B 96.46BAASH7 MHz2
M1
10 o | RSN PSS PISE R LW, U SRR 2
9 oBe - U ".
." \
-10 dBrn - :
R .
A ™
- M’L S
40 dBrm
50 4R
£0 dBm
GF 5.19 GHz 601 pts Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5200077 G2 8.65 dam |
T3 = 5.1718524 G2 | 4.36 d8m | Occ Bw | 36468685573 Wiz
| Tz 1 5.2083213 Gz 3.18 dam
L I | Measuring... - ' m.‘m' i
" AT
Channel: 46
Spectrum I [a,?]
Raf Lavel 30.00 dfm ® RBW 500 kH7
Att 4508 GWT 152 15 & VBW 2 MH:  Moda Auto FFT
PR Mae
FTRY] B.14 dBm
= 5. 2144370 Gz
20 ey Occ B 36.46BRE5673 Mz
10 e : .
'_‘L..,. R i o et t aa A S PR E R Rt ',-"-x«b
1
o |
0 ok {J v
\
-10 dem -
20 i f o -
30 et e
40 dEm
50 dRm
£0 dBm
GF 5.20 GHz 601 pts Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5218457 Gra 8.14 dam |
T3/ 52417656 Gz | 2.78 d&8m | Occ Bw | 36468685573 Wiz
| T2 1 5.2482344 Grz 4.03 dam
L I ) Mesroring... - ' Wy i
Daty 0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac40
Channel: 38
Spectrum ril':’:]
Raf Lavel 30.00 daBm » RAW 200 kH2
Att A5d8 SWT 15216 & VBW  2MH:  Moda Auta FFT
1Pk Mae
Mi1) .73 dBm)
= 5 2023300 Gz
20 e Occ Bw 46555716353 Mz
10 cie = J 2
L e e e [ ey Ao ST
e i \W |
0 oBe ", 1
/ \
-10 dem -
20 gt A
~ T
-0 gom
- ¥ ey
40 dBm
S0 diny
£0 dBry
CF 5.10 GHz 691 pts Span 60.0 MH2
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
| M1 | 1 520232 G2 8.75 d8m | |
| 11 I 51716767 Gz | 3.30 d&m | Occ Bw | 36.555716353 Wiz
| Tz 1 5.2082344 G2 4.88 dim

L I | Measuring... -' _-mm' i

Daty 0. MAY 2

Channel: 46
Spectrum I F'vﬂ
Raf Laval 30.00 dBm w» RAW 200 kH3
Att ASdE SWT 15216 & VBW  2MH:  Moda Auta FFT
1Pk Mae
Mij1) 702 dBm
- 5.2162810 Gz
20 ey Oce By 96468885673 Mz
"m
10 e T ] -
Ly S L FEREETVS e ey R RS RSN
- - f e, \ )r/-’\ v k;
0 oBe ] T 1
f \
-10 den - L
/ \
7~
20 gl et -~
- “.
=" 4 -
el g Ve
40 dBm
50 dim
£ dBm
CF 5.23 GH2 691 pts Span 60.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
M1 | 1 £.21528: G2 7.92 dam | |
T2 | 1 $.2817656 G2 | 4.99 dam | Occ Bw | 36.468885573 M2
| T2 1 5.2482344 G2 3.16 dam

L i | Measuring... -' '“.'mul i

Datut J0,MA0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ax40
Channel: 38
Spectrum [avﬂ
Raf Lavel 30.00 dfm w BAW 500 kH3
Att 4508 GWT 15215 & VBW 2 MH:  Moda Auto FFT
LR Mae
TTRY] 958 dBm
- 5,1751100 Gz
20 ey Occ B 98091637916 Mz
ML
i YL L
10 e Y-‘r-\f‘\.._,—*—'\ fomte AT _/u*’*.,'-" o, U Pl 'Vi‘
9 ok 1 T
f
|
-10 dBrn ."‘ ~
/ \“-
20 dim—1t- -
30 i R
30 b T
40 e
50 4R
£0 dBm
GF 5.19 GHz 601 pts Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5.3741% Gra 9.58 dam |
T3 = $.1700348 Gz | 5.98 d8m | Occ Bw | 33.031837016 MWz
| Tz 1 5.2000150 Grz 6.59 dAm
L I | Measuring... - ' mmmul i
" AT
Channel: 46
Spectrum I [a,?]
Raf Lavel 30.00 dfm ® RBW 500 kH7
Att 4508 GWT 152 15 & VBW 2 MH:  Moda Auto FFT
PR Mae
Mij1) 944 dBm
. 5. 2279100 GHz
20 ey Occ B 98.205499276 Mz
ML
10 2 SRR RN S RS P S 2
2 ok - ] -
I( \
-10 dem %
/ \
20 dlm el
L~ ™
2 " o‘l”h‘ \-L
,\'tx M
40 dEm
50 dRm
£0 dBm
GF 5.20 GHz 601 pts Span 60.0 MHZ
Markar
{ Type | Ret | Tre | *-valup | Y-value | Function | Function Rasult !
T |1 5227016 Gra 9,44 dam |
| T £.2:100348 Gz | 4.33 dBm | Occ Bw | 33.205400276 Nz
| T2 1 5.2401896 Grz 4.55 dam
L N | Measuring... - ' _-um! i
Daty 0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11n40
Channel: 151
Spectrum [i!ﬂ
Raf Lavel 30.00 daBm » RAW 200 kH2
Att 4508 GWT 152 15 & VBW 2 MH:  Moda Auto FFT
1Pk Mae
TS 7.75 dBm
- 3. 7685400 GHz,
20 ey Occ B A6.6APH4IEIT M2
10 cie - - '%
‘vt—r-\-a_fﬁ-f LA e e B e s €
2 ok { 1] 1
/ \
-10 dBrm - 5
/ \
2 dn. / X - S
R i ST
-30 dbm
A0 dB
50 dBm
£0 dBm
GF 5.756 GHz 691 pts Span 60.0 MH2
mrlmv
I Type | Ret | Tre | X-value | Y-value | Function | Function Rasult ]
" M [ 1 5.768546 Gra 7.75 dam |
Ta| ) I 57385767 Gz | 2.98 dBm | Occ Bw | 36.662347033 Nz
| T2 1 $.7733213 Gz 1.68 dim
L I | Measuring... - ' m.ml i

Channel: 159

Spectrum I [a,?]
Raf Laved 30.00 dBm w RBW 200 kHz
Att 4508 GWT 15.2 15 & VBW 2 MH:  Moda Auto FFT
PR Mae
M) B.83 dBm)|
pro 5. 7027570 GM2
20 Occ Bw 46555716253 MHz2
e
N B R e e B [P S S £
o Y \J !
OB 7 T
J \
-10 dBm -
S -',.
20 dBm s o
e A dand AN,
-30 dbm
40 B
50 dRm
£0 dBm
CF 5.705 GHz 691 pts Span 60.0 MH2z
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
" M1 1 5762757 G a.a3 d8m |
| T {3 57766767 Gz | 2.54 d8m | Occ Bw | 36.585716353 Meiz
| T2 1 S.B132344 Griz a.11 dam
L X T reaarna WA 08 oo
Dary 0, M, 202 P2y
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac40
Channel: 151
Spectrum ril':’:]
Raf Lavel 30.00 daBm » RAW 200 kH2
Att A5d8 SWT 15216 & VBW  2MH:  Moda Auta FFT
LR Mae
TS B.50 dBm
- 5.7697700 Gz
20 Occ Bw 36.46BHI567 MHz2
10 g UL
Y_“L-—.._/'-_p—‘\-““—“-—-‘ SR \ l(_.ﬂ’v‘v, P '-~'\.,4\;."~.‘~,~JE
3 oBe 1 . :
/ \
{ \
-10 dermn 7 ‘\
20 g g .
;“-A.-‘:"‘:_ o = 3 Y \JLJ\,\‘ .
~30 dbm e
A0 dB
S0 diny
£0 dBry
CF 5.7556 GH2 691 pts Span 60.0 MH2
Markar
1 Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T [ 1 5.76377 G 8.50 dam | ‘
| 11 {1 57357656 Gz | 2.74 dam | Occ Bw | 36468885573 Nz
| T2 1 S.7732344 G2 2.11 dam
L I L L - ' waner i

Dats 0 MAY 2 o4l

Channel: 159

Spectrum I F'vﬂ
Raf Laval 30.00 dBm w» RAW 200 kH3
Att 4508 GWT 15.2 5 & VBW 2 MH:  Moda Auto FFT
LFE Mae
CTTRY) 1005 dBm
. 5. 7023030 Gz
20 Dcc B 36555716353 Mz
oy
L
10 ‘1 D o, ot e, o | A R &
0o / \
2 OB {' ;
A\
-10 dem - -
4 \\
20 et e
-3 dim
40 dBm
50 dRm
£0 dBmn
CF 5.705 GHz 691 pts Span 60.0 MHZ
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 |1 5.782323 Gra 10.05 dam | |
T2 1 57767656 Gz | 4.78 dam | Occ Bw | 36555716353 Nriz2
| 12 1 5.8133213 Griz 3.41 dam
L )\ RL - ' wanes i
T M 4
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Certificate#5593.01
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99% OBW 802.11ax40
Channel: 151
Spectrum fav',’]
Raf Lavel 30.00 daBm » RAW 200 kH2
Att A5d8 SWT 15216 & VBW  2MH:  Moda Auta FFT
LR Mae
TS B.02 dim|
- 5.7405770 Gz
20 ey Occ Bw 8031796 Muz
Ty = M1 f
',;‘.. ] SR L P A | T AL '_‘-,/«‘_,J-‘\ st ,_'.
2 ok . . :
| |
-10 airmy 4 I§
.' \
kﬂ)“n,l fﬂ % / - S
/ /W e E
-0 dim
A0 dB
S0 diny
£0 dBry
CF 5.7556 GH2 691 pts Span 60.0 MH2
Markar
1 Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
| M1 | 1 5.746577 G2 8.62 ad8m |
| 11 {1 57350348 Gz | 3.81 d8m | Occ Bw | 33031837916 Wiz
| T2 1 S.7740150 G2 4.54 dim

L I | Measuring... -' _..",.I i

Daty 0. MAY 2

Channel: 159

Spectrum I F',_;"I
Raf Laval 30.00 dBm w» RAW 200 kH3
At A5d8 SWT 1525 & VBW  2MH:  Moda Auta FFT
1P Mae

M) B.76 dém
DBI271J0 G2

20 ceny : > .
Occ Bw J8 1 1B66EE0G M2

10 aie

'z - ” A X
e Wt [ e SRR L P S| P S P _ﬁ,}

\

]

2 ok ] T
-10 dBrn : \
‘_“’,.‘ : N s "\

-3 dim

=

40 dBm

50 dim

€0 dBm

CF 5.705 GHz 691 pts Span 60.0 MH2
Markar
Type | Ret | Tre | X-value I Yvole | function | Function Rasult |
M1 |1 5612712 Gra 8.76 dam | ‘
T2 | 1 S.7759348 G2 | 5.18 dam | Occ Bw | 33,118663506 Nei2
| 1z 1 S.8841027 G2 5.7S dam

@ X | Measuring... -' LR

Datut J0,MA0, 202
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac80
Channel: 42
Spectrum [av'ﬂ
Raf Lavel 30.00 daBm » RBW 1 MH2
Att AS5d8  SWT 17 us & VBW 2 MHz  Moda Auto FFT
1Pk Mae
Mi1) B.96 dBm
- 5.417640 Gz
20 e Occ B 76_5RA6599 19 Mz
10 ci - —————p —
VML i T U et S P [ g T e \,V—‘:
2 ok 3 :
/ \l
-10 dem -
Z
20 gl gl =
| W
<20, gBges v
A0 dB
50 4R
£0 dBm
CF 5.21 GHz 691 pts Spoa 120.0 MHZ
Markar
i Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 521764 G2 .95 dam |
| T3 I £.171621 Gz | 2.94 dBm | Occ Bw | 76.534650013 Mz
| Tz 1 £.2438205 Griz 3.97 dam
L i | Measuring... - ' “.m‘ i
99% OBW 802.11ax80
Channel: 42
Raf Lavel 30.00 dBm » RBW 1 MH2
Att A5 d8  SWT 17 us & VBW 2 MHz  Moda Auto FFT
PR Mae
M) 800 dBm
5.439000 Gz
20 e Occ B 77452066 714 M2
10 e . x -
PR A T A | A m M VA, o
0 g8 | Y
o :
| |
-10 dem V,I 'Tl
20 el o
A I\
0 et NGO
A0 dB
50 dRm
£0 dBm
CF 5.21 GHz 691 pts Spoa 120.0 MHZ
Markar
i Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5230 G .00 dam |
| 11 I £.171274 Gz | 5.38 d8m Occ Bw | 77.452066715 Wiz
| T2 1 £.248726 Grz 5.36 dim
L I ) Mesroring... - ' CHI |
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Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
99% OBW 802.11ac80
Channel: 155
Spectrum [a‘ﬂ
Raf Lavel 30.00 dim - RBW 1 MHZ
Att A5d8  SWT 17 s & VBW 2 MHz  Moda Auto FFT
1PE Mae
TR B.16 dBm
5.,992640 Gz
20 e Occ Bw 76.410098553 Mz
10 A ~ , .
'?,— PR WS BT v\ .'“"_"-“ | P s PR e "r
0 oBe fl 3
J |
-10 dBrm 7 *
20 di —// ™
./'x:,c_._' At ‘1\" “'I/--.""“ !
-3 dbm
40 dBm
£0 dBmn
CF 5.775 GH2 691 pts Span 120.0 MH2
Markar
| _Type | Ret | Trc | X-valup 1 Yovolue | Function | Function Rasult |
M1 | 1 5.78264 Gra 8.16 dBm | [
| T | 1 5736705 Gz | 3.58 dBm | Occ Bw | 76.410008553 Wiz
| T2 1 $.613205 Griz 3.52 dam

L )| ] Hesroring.. -’ wrer

Daty 0, MAY >

99% OBW 802.11ax80
Channel: 155

Spectrum [av',']
Raf Lavel 30.00 daBm » RBW 1 MH2
Att AS5d8  SWT 17 us & VBW 2 MHz  Moda Auto FFT
PR Mae
Mt} 9.22 dim)|
5.948200 Mz
20 ey B ot ]
oC By 77400289436 Mz
10 a ' 'R' - -
b e e Ll P T PR R T RANOT SR Py ,..s,l'
. | 1
2 ke : -
/l \\
4 J
10 dem 5 X
; \
-20 dém el =
‘.\,.V'\,f‘-'v“ ' v Ve A
-30 dbm
A0 dB
S0 diny
£0 dBrny
CF 5.775 GH2 691 pts Span 120.0 MH2
Markar
{ Typa | Ret | Tre | X-valug | Y-value | Function | Function Rasult ]
| M1 | 1 5.74826 G2 9,22 ad8m
| T {1 5.736% Gz | 5.08 dam | Occ Bw | 77.800269436 Wiz
| T2 1 5.8130 G2 5.36 dim

e j-r | Measuring... - ' s

Daty 0. MAY 2
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Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

6. MAXIMUM CONDUCTED OUTPUT POWER

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: For the band 5.15-5.25 GHz, the maximum conducted output power over the

frequency bands of operation shall not exceed 250mW.

For the band 5.745-5.850 GHz, the maximum conducted output power over the
frequency bands of operation shall not exceed 30dBm

Test setup: Power Meter
e E.U.T
wm-Conducted |al
Grouand Reference Plane
Test procedure: Measurement using an RF average power meter
) Measurements may be performed using a wideband RF power meter with a
thermocouple detector or equivalent if all of the conditions listed below are

satisfied

a) The EUT is configured to transmit continuously or to transmit with a
constant duty cycle.

b) Atall times when the EUT is transmitting, it must be transmitting at its
maximum power control level.

c) The integration period of the power meter exceeds the repetition period
of the transmitted signal by at least a factor of five.

(i) If the transmitter does not transmit continuously, measure the duty cycle, X,
of the transmitter output signal as described in section B).

(iii) Measure the average power of the transmitter. This measurement is an
average over both the on and off periods of the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where X is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
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CH Output Power (dBm)
No. | Frequency (MHz) 80211 | 802:11n | 802.1lac | 802.1lax Limit(dBm) Result
' (HT20) | (VHT20) | (HE20)
36 5180.00 21.78 22.43 22.54 23.12 30 Pass
44 5220.00 20.66 21.28 21.55 22.50 30 Pass
48 5240.00 20.72 21.33 21.54 2253 30 Pass
149 5745.00 25.34 25.63 25.01 25.84 30 Pass
157 5785.00 25.71 25.98 24.65 26.29 30 Pass
165 5825.00 27.52 26.32 26.90 26.61 30 Pass
CH Output Power (dBm)
No. Frequency (MHz) 802.11n 802.11ac 802.11ax Limit(dBm) Result
' (HT40) (VHT40) (HE40)
38 5190.00 22.61 22.62 23.06 30 Pass
46 5230.00 21.62 21.88 22.64 30 Pass
151 5755.00 24.44 24.72 24.66 30 Pass
159 5795.00 25.56 25.70 25.78 30 Pass
CH. Output Power (dBm) .
No. | Freauency (MH2) Imers c(VHT80) | 802.11ax(HEBO) Limit(dBm) Result
42 5210.00 21.75 22.65 30 Pass
155 5775.00 24.70 25.48 30 Pass
E.l.R.P at any elevation angle above 30 Degrees
CH Output Power (dBm)
No. | Frequency (MHz) [ . | 802.11n [ 802.1lac | 802.1lax |  Limit(dBm) Result
' (HT20) | (VHT20) | (HE20)
36 5180.00 19.71 17.55 18.16 17.05 21 Pass
44 5220.00 20.01 16.44 19.21 18.51 21 Pass
48 5240.00 20.51 18.89 19.50 20.19 21 Pass
CH Output Power (dBm)
No' Frequency (MHz) 802.11n 802.11ac 802.11ax Limit(dBm) Result
' (HT40) (VHT40) (HE40)
38 5190.00 19.77 17.63 19.11 21 Pass
46 5230.00 18.81 18.23 19.95 21 Pass
CH. Output Power (dBm) _—
No. | Freauency (MHz) Imer e (VHT80) | 802.11ax(HESOQ) el =l RS
42 5210.00 19.57 20.03 21 Pass
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7. Band Edges Measurement
Test Requirement: FCC Part15 E Section 15.407 and 5.205
Test Method: ANSI C63.10:2013
Limit: Undesirable emission limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25
GHz band.
(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside
of the 5.47-5.725 GHz band shall not exceed an EIRP of —27 dBm/MHz.
Test Procedure: a. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1 MHz
VBW: 1 MHz
Sweep time= Auto.
b. Using Peak Search to read the peak power of Carrier frequencies after
Maximum Hold function is completed.
c. Find the next peak frequency outside the operation frequency band.
Test setup:
EUT SPECTRUM
ANALYZER
Test results: Pass
Remark:
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7.1. TEST RESULT
802.11a (5.15GHz-5.25GHz)
The Low Channel 36: 5180MHz
Spectrum I [Eﬂ
Ref Lavel 30.00 c&m - RBW 1 MHz
Att 508  SWY 5.7 ps & VBW 3MHZ  Mode Auto #FT
@ 1F% Vigw
M an.97 aam
5.1500430 GHz|
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10 dBen = =
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0.®m f
f
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-0 dr li
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.'?q.,i"'f" | A\ N N S~ W \J
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| Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
‘ M1 1 5.150043 GHx ~30,97 d8m ‘
C Y T Feaverm W W8 e
Pated JZ . MAR.ZN0Z) 1622733
802.11a (5.15GHz-5.25GHz)
The High Channel 48:  5240MHz
Spectrum l ['?’]
Ref Level 20.00 c8m w RBW 1 MHz
b At D dS SWT 173 & VBW 3 MHZ  Mode Auto FFT
@ 1P% View
Mi[1] 01,93 aam|
5. 250850 GHz
10 dRerr
0 cBm
-y
|
20 dRrmh
\
L‘L 01 27,000 ginr
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40 dar -
'\AL ~ f A ) P b0 Al h ”
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Markar {
i Type | Ref | Tre | X-value | Y-value | Function | Functlon Reosult I
| M 1 §.25085 G-z -31,33 d8m {
L I | Measuring.., m
Pated JZ . MAR.20Z) 162132142
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802.11a (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
Spectrum l [“E’]
Ref Level 30,00 gam w RBW | MHz
b At 408 SWT 23.5 ys « VBW 3 MH: Mode suto FFT
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m2[1] -18.15 dBm
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M2 1 §.72528 Gz | ~18.15 d8m | |
L f L - = %03
802.11a (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz
Spectrum I P'!”J
Ref Level 30.00 dém ™ RBW 10
o Att 40dE  SWT 20.5 s & VBW 35z Made Auwto FFT
1Pk Max
' mz{1) -31 .09 dim)
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Marker |
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L _JT ;  Measuring... - u wosen
Dete: ZyMAR, JC31T 162552
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802.11n(20M) (5.15GHz-5.25GHz)

The Lowest Channel 36: 5180MHz
Spectrum l @
Ref Level 20.00 c8m » RAW 1 MH7
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802.11n(20M) (5.15GHz-5.25GH?z)
The High Channel 48: 5240MHz

Spectrum I I"{?J
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802.11n(20M) (5.725GHz-5.85GHz)

The Low Channel 149: 5745MHz
Spectrum l I?”J
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802.11n(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz
Spectrum I I"{?J
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802.11ac(20M) (5.15GHz-5.25GHz)

The Lowest Channel 36: 5180MHz
Spectrum l
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802.11ac(20M) (5.15GHz-5.25GHz)

The High Channel 48: 5240MHz
Spectrum l
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802.11ac(20M) (5.725GHz-5.85GHz)

The Low Channel 149: 5745MHz
Spectrum I
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802.11ac(20M) (5.725GHz-5.85GHz )
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802.11ax(20M) (5.15GHz-5.25GHz)

The Lowest Channel 36: 5180MHz
Spectrum l @
Ref Level 20.00 c8m » RAW 1 MH7
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802.11ax(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

Spectrum l I?”J
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802.11n(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz
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802.11n(40M) (5.15GHz-5.25GHz)
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802.11n(40M) (5.725GHz-5.85GHz )

The Lowest Channel 151: 5755MHz
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802.11n(40M) (5.725GHz-5.85GHz )
The High Channel 159: 5795MHz
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8. RADIATED EMISSION MEASUREMENT

8.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz

—
.

Semi-anechoic Chamber

3m

EUT and

O Suppott Syvatem

TURN TAELE
(WOD D)

1L5m(Ly*! Dm(W+0 S H) —

114

Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz
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Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

{(Reference Point)

Turn Table
1.5m{L)*1.0m{W)*0 8m(H) ——» (Wood)

AMP

— Receiver — PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)* 1 5m(H)

ABSORBER TURN TABLE
(FIBRE GLASS)

AAAAAA -

Spectrum Analyzer H PC System

AMP

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of AMP.
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9.3.1 FCC 15.205 Restricted frequency band
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MHz MHz MHz GHz
0050 -0.110 1642 - 16423 399.9-410 45-515
10.495 - 0.503 16.69475 - 16.69525 GOE - 614 5.35-546
2.1735 - 2.1905 1680425 - 1680475 960 - 1240 7.25-7.75
4125-4128 2552567 1300 - 1427 BO25-85
417725417775 3T5-3825 1435-1626.5 Q0-92
4. 20725 -4.20775 T3i-T4.6 16455 - 1646.5 93-95
6215-6.218 T48-752 1660 - 1710 106-12.7
626775 - 6.26825 108 - 12194 1718817222 13.25-154
6.31175-6.31225 123-138 2200 - 2300 1447 - 145
8291 -8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
837625 - 838675 156.7 - 1569 2690 - 2900 2201-2312
B41425-841475 162.0125-167.17 3260 - 3267 236-240
12.29-12.293 167.72 - 173.2 3332-3339 312-318
12.51975 = 12.52025 240 - 285 334583358 36.43 - 365
1257675 - 1257725 3223354 3600 - 4400 ()
9.3.2. FCC 15.209 Limit.
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVim dB(uV)/m
0.009 ~ 0.490 300 2400/F(KHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20log(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3
54.0 dB(uV)/m (Average)

Note: (1) The emission limits shown in the above table are based on measurements employing a CISPR

QP detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.

Radiated emissions limits in these three bands are based on measurements employing an

average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that
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specified, and the limit at closer measurement distance can be extrapolated by below formula:

Limits,,(dBuV/m)= Limitzy,(dBuV/m) + 40Log(30m/3m)
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9.3.3. Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 30dB below the fundamental emissions, or comply with
15.209 limits.

8.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic

chamber.

(2) Setup EUT and assistant system according clause 2.4 and 7.2

(3) Test antenna was located 3m(except 18GHz-40GHz was 1m) from the EUT on an adjustable mast, and the antenna

used as below

table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Bilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated
emissions from 9KHz to 25GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was rotated
360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) new battery is used during testing
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(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces

highest emissions.

Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,

and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed

with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna

height was varied between 1m and 4m in order to maximize the emission. Measurements in both

horizontal and vertical polarities were made and the data was recorded. In order to find the maximum

emission, the relative positions of equipments and all of the interface cables were changed according to
ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and above

1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be

measured and need comply with Peak limit.

(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW

Frequency band RBW
9KHz-150KHz 200Hz

150KHz-30MHz 9KHz
30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,

and the RBW is set at IMHz, VBW is set at 3MHz for Peak measure; RBW is set at 1IMHz, VBW is
set at 10Hz for Average measure(according ANSI C63.10:2013 clause 4.2.3.2.3 procedure for

average measure). Peak detector is used for Peak and AV measurement both.

[ACCREDITED)

According to KDB 789033 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m distance, the limit

of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;
For example, if EIRP = -27dBm
E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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8.4. Test result(Below 30MHz)

EUT: Wi-Fi Access Point Model Name. ion4x

Temperature: 24°CQ Relative Humidity: 55%

Distance: 3m Test Power: 120V 60Hz

Polarization: - Test Result: Pass

Test Mode: Keeping TX mode Test By: Abhinav
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F

Note:

N

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.

Distance extrapolation factor =20 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.

Note: N/A

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
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EUT: Wi-Fi Access Point Model Name. ion4x

Temperature: 240 Relative Humidity: 55%

Distance: 3m Test Power: AC120V/60Hz

Polarization: Vertical Test Result: Pass

Standard: (RE)FCC PART 15 Test By: Abhinav

Test Mode: Keeping TX mode

80.0 dBuV/m

Limit: —
Margin: —

InERp-=—=
SRRt WWWW

-40

30000 40 50 60 70 80 M) 30 400 500 600 700 1000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuv dB dBuV/m dB/m dB  Detector
1 * 542500 60.15 -22.15 38.00 40.00 -200 QP
2 66.8600 53.34  -21.28 3206 40.00 -794 QP
3 146.4000 4558 -15.68 2990 4350 -1360 QP
4 185.2000 46.52 -15.13 31.39 4350 -1211 QP
5 199.7500 48.80 -15.26 3354 4350 -996 QP
6 271.5300 50.80 -14.26 3654 46.00 -946 QP

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. ion4dx
Temperature: 240 Relative Humidity: 55%
Distance: 3m Test Power: AC120V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15 Test By: Abhinav
Test Mode: Keeping TX mode
80.0 dBuV/m
Limit: —_
Margin ——

20 ’\’Jiu\/

’f/

5

2

%ﬁ'

\( L =
;-"
:
g
t

-40

30.000 40 50 60 70 80 (MH2z) 300 400 500 600 700 1000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVv/m dB/m dB  Detector

1 426100 57.03 -26.28 30.75 40.00 -925 QP
2 53.2800 5198  -21.99 2999 40.00 -1001 QP
3 99.8399 4572  -15.08 30.64 4350 -1286 QP
4 185.2000 50.08  -14.93 35.15 4350 -835 QP
5
6

*199.7500 5285  -15.25 3760 4350 -590 QP
214.3000 4493  -15.07 2986 4350 -1364 QP

The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result - Limit
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TEST RESULTS (Between 1000M — 18000 MHz)

EUT: Wi-Fi Access Point Model Name. ion4dx
Temperature: 240 Relative Humidity: 55%
Distance: 3m Test Power: AC120V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15 Test By: Abhinav
Test Mode: Keeping TX mode
1000 dBuV/m
Limil: —
AVE:
2
X i
. : | | ! ! 3
50 x
5
P A B Lonar]
.ﬁ"hﬂhhvw"-w'ﬂ‘w}_ﬂm,] Ipmﬁwﬂ-whw‘%“’"“' s i VY
0
1000000 2000 000 (MHz) G000 GO0 7000 BOD0S000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dB/m dB Detector

X 2464930 9090 955 8135 7400 7.35 peak
* 5837675 8574  -3.18 8256 7400 856 peak
1173146  41.77 961 5138 7400 -22.62 peak
1302605 2253 1654 3907 7400 -3493 peak
1391182 2169 19.14 4083 7400 -3317 peak
6 16160.3é 21.94 1844 4038 7400 -3362 peak

o B W N =

Note: Marker 1 & 2 are intentional frequencies from EUT, hence considered as PASS.
The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. : iondx

Temperature: 240 Relative Humidity: 55%

Distance: 3m Test Power: AC120V/60Hz

Polarization: Horizontal Test Result: Pass

Standard: (RE)FCC PART 15 Test By: Abhinav

Test Mode: Keeping TX mode

10000 dBuV/m
L smit - —_—
AVG: =
X &
50
4 5
= S
_r'Huﬁ,,__ z . s Pt L B Y
t gt “Mx_, ,rvv"i‘._,‘rutf"-""rp b I
0o
1000.000 2000 3000 [MHz] 5000 6000 7000 SO003000 ' 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dB/m dB Detector

1 X 2464930 87.90 -9.55 78.35 7400 435 peak
2 * 5837.675 82.24 -3.18 79.06 7400 506 peak
3 11731.46 0§ 4 9.61 47.38 7400 -26.62 peak
4
5

12923.84  23.33 15.63 3896 7400 -3504 peak
13911.82 19.69 19.14 38.83 7400 -35.17 peak
6 17863.72  28.31 11.23 3954 7400 -3446 peak

Note: Marker 1 & 2 are intentional frequencies from EUT, hence considered as PASS.

The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result - Limit
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.
No any other emissions level very low which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from
unintentional radiators which are attenuated more than 20 dB below the permissible value need not be reported unless
specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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9. POWER LINE CONDUCTED EMISSION

9.1. Block diagram of test setup

Receiver

1
| |

EUT+

LISN«

4/, \
Ty

Certificate#5593.01
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VCP.,

Non-Conductive Table

HCP., LlSN"‘

9.2. Power Line Conducted Emission Limits

Frequency Quasi-Peak Level Average Level
dB(uVv) dB(uV)
150kHz  ~  500kHz 66 ~ 56* 56 ~ 46
500kHz ~ 5MHz 56 6
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.
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9.3. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in
clause 10.2 of this report.

All 1/0 cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

9.4. Test Result

PASS. (See below detailed test result)
Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----” means peak detection; “-----” mans average detection
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EUT: Wi-Fi Access Point Model Name. ion4dx
Temperature: 23°C Relative Humidity: 52%
Probe: L1 Test Power: AC 120V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCCPART 15C QP
300  dBuY
80
70
- -\ FCC Part 15 € Conduction](F)
L f
50 . | i1 ook b -
40
1 3 4 5 &
* Nl 2 IO R §  §
20 '(h W")A '“-1‘ r H’N“ v hh’s\i" A A k) .\
1A -4 . lll VM‘J\IJ’ v o A .p" i1\ Ypeak
|| m/ ‘ l/"’& Ly ?r~ hf 'ﬂ‘. N\ U NV | 2 ,.u‘ o ._w ) X
0 LYWL N s WAL N VY el
10
20
-30
0.150 MHiz) 30.000
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuv dBuV dB Detector
1 0.1785 29.61 1.21 30.82 64.55 -33.73 peak
2 3.2945 22.77 0.66 23.43 56.00 -32.57 peak
3 * 9.5499 30.05 0.78 30.83 60.00 -29.17 peak
4 6.8250 30.02 0.77 30.79 60.00 -29.21 peak
%) 10.1999 28.37 0.75 29.12 60.00 -30.88 peak
6 26.9999 29.32 0.80 30.12 60.00 -29.88 peak

The test result is calculated as the following:

(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator

(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. ion4dx
Temperature: 23°C Relative Humidity: 52%
Probe: N Test Power: AC 120V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FECC PART 15 C QP
900 dBuY
80
70
FCC Parl 15 C Conduction{OP)
50 : e x
a0
E ‘j‘F 2 ,)3‘ ¥ % 36‘
2 W«,;M} % vk A WW‘“‘%‘).\': N AR
0 [ M . I'l’“l",».i( RLLM,W] ,..rf‘".ﬁﬁ “,JULJ' ARV || e W a0 A
o LTI “. w YW ;'. ,
10 ! -‘
20
-30
0.150 {MHz) 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVv dBuV dB Detector
1 0.1762 30.66 1.21 31.87 64.66 -32.79 peak
2 49010 25.96 0.78 26.74 56.00 -29.26 peak
3 6.2250 30.58 0.77 31.35 60.00 -28.65 peak
4 9.5250 28.30 0.76 29.06 60.00 -30.94 peak
) 10.6250 27.27 0.74 28.01 60.00 -31.99 peak
6 * 27.4500 31.07 0.82 31.89 60.00 -28.11 peak

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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10. CONDUCTED SPURIOUS EMISSIONS
Test Requirement: FCC Part 15 C section 15.407
(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power. Based on either an RF conducted or a radiated
measurement. Provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Method: ANSI C63.10: Clause 6.7

Test Status: Pre-Scan has been conducted to determine the worst-case
mode from all possible combinations between available
modulations, data rates and antenna ports (if EUT with
antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.
Pre-test the EUT under 2 modes: power-supplied by using the
AC adapter and power-supplied by using internal battery.
After pre-testing, we found the worst case is the test mode of
EUT power-supplied by using internal battery.

Test Configuration:

Spectrum Analyzer

o e o |
4 oo
o f o f e
= o B o o

- E.U.T

4

Non-Conducted Table

Ground Reference Plane

Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the spectrum
analyzer or power meter.

2. Set the spectrum analyzer: RBW=100 KHz, VBW = 300KHz. Sweep = auto; Detector Function = Peak. Trace
= Max Hold, Scan up through 10th harmonic.

Measure the Conducted Spurious Emissions of the test frequency with special test status.
Repeat until all the test status is investigated.
Report the worse case.
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Result plot as follows:

220 5.180 GHz

Spectrum TJ
Ref Level 25.00 c8m = RBW 1 MHz
Att 3508 SWTF 1m:s » VAW 3 MHZ Mode auto Sweep

lf®1Pe e

M1[1] 44,71 40m

20 dBemr 811,20 MH7|

D dem

|
10 dBen ’

-10 darmy

-2 diry

= =101 27.000 dBm* 1

-30 dimy

43 dim

SUTION (U8 W IERL) N LN € ST B YT e ) AT 1 e

-60 dim

=70 dim—

Start 30.0 MHz 691 pts Stop 1.0 GHz
—— w
- JL | Measuring... ez

Datel 5. AFPR.202) 13812
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Spectrum ""‘?J
Ref Level 25.00 cam = RBW 1 MHz
Att 3508 SWT 102 m: & VBW 3 MHZ Mode Auta Swoep

[ 17wz
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L Mi[1] 19,42 ¢Bm
10 dBen | 5.1880 CH2
0 dBm ’
-10 dam
-a0) diry
e 01 -27.000 dBm™ 1
-30 dBmy
|
[ . M2
-40) diry - "“ -
- ) v A
popdeber Lt hurwsmatbyribnsad A AFRPAL I S s M g i e
50 dimr
-£0 dpm
-70 dim
Start 1.0 GHz 691 pts su: 26,5 GHz
| o 4 J Meaneriag... LR (-f.é
Datel 2. APR.202)
123 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

lACCREDITED

Certificate#5593.01

a205.240 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o Att 3505 SWT 1ms & VAW 3 MHz
(@ 1F% Mz

Mode Auto Sweep

ML) 45,17 dam
20 dBen B870.20 M)

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

-
| PRI PN PR TS TuT (L T it Aoyl Al ing Al gapanan

-60 dém

-70 dim

Start 30.0 MHz
S——

Spectrum I "\}’J
Ref Lavel 25.00 cBm = RBW 1 MHz

b ALt 35d8  SWT 102 me & VBW 3 MHz
@ 172 Mz

Mode Auta Sweep

M21] 05,26 a0Bm
20 dien 1.0186G GHz
11 mif1) 12.19 dBm
5.2620 OH2

10 dBen

O d8m

-0 dBmy

-20 dém

{1 27,000 gy

| -30 diém
e

40 dbm ol Lt
Lr“* A

| bt IS A AR A O P e
50 dim

-6 dim

70 dim

Stert 1.0 GHz 691 pts

Stop 26.5 GHz
L J1 J Measuring.., - ’ hl

w823 j}

124 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

s e
M AA Electro Magnetic Test Laboratory Private Limited %77,

’/’f
\ W

.

o
il

lACCREDITED

~

Dyt N

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

a205.745 GHz

Spectrum I "\’,’J
Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep

@ 1P May

M1[1] 44.27 ¢dm)
20 dBen 997,40 MHz

10 déen

D dam

-10 darry

-2 dimy

| -O1 27,000 dBm
-30 ddiry

-44 dioy T

Mmmﬁm&l Al Ak anR bs s agts bbb M A A M‘“"‘”“W"l" whi

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
- JL ] Meaneriap... oz 4

Datel 2. APR.202L

Spectrum I ""7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep

@ 1P May

mM2[1] 099,71 4Bm

1.5350 GHa

M1 M1y 11.00 &6Bm)
Y " -

10 dBenr 5. 74200 CHz

20 dBem

D cBm

-10 dBmy

-2 dimy

i 01 27,000 dBm
-30 dBmy

M2

dbry P * T )
Al oo IS IR RV PR SERRTITR DS O e

50 iy

-60 dim

=70 dim

| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L JL I RN _ ’ R

125 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

S,
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

220 5.825 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 45 .44 dBm
20 dBen 839.30 Mz

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

WW At s .Mww,w}\,hk% N!h.‘f‘ﬂ"?ﬂlwbikﬂ"\fﬂ JW“"V“'-""‘

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,, - u kl'

R A

Spectrum I "'C»’J
Ref Laevel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Max
M2f1] 93,92 abm
20 déen L B 1.6090 GHz
M) 15.17 dBm
10 dBien J.01ni M2
O d8m
-0 dimy
-20 dém
01 27,000 abar
33 dém
- dem—T,b».ﬂ
1 p M Aday A
e ReoITR BN TR it AN VARSI Lt ph A i
50 dim
-60 dim
=70 dim
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., 09:00:08 13
Dats «APR.Z0OTL 06002

126 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

o
M AA Electro Magnetic Test Laboratory Private Limited % 77— 3

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

n20 5.180 GHz

Spectrum I ?J
Ref Level 25.00 cém » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 44,20 4Bm
Q17,90 Mg

20 dBem

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

Lo rpbissioaerth il @ sttt yemHetid AL bt ‘.MM,J\NW

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
N JL J Measuring... _ ’ ihl

e

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] 40.64 ddm
20 dien T 19.4330 GHa|
Y Mi[1] 15,62 GBm
10 dBen 5.1880 GHz
0 @m
-10 d8rm
-20 demy
i 01 -27.000 dBm
-30 dBmy
a M2
-40 dy AW sy ke o AT\'\ ~ "
Jeanbirn Lpsnapiy doseburphndlid s WA N AW S | Marm, it
50 iy
-60 dim
=70 i
| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L JL I RN _ ’ [T
Latel AFR 021 G044
127 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

S,
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

n20 5.240 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

M1 w402 dam)
038,50 MHz)

20 dBen

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

I

il eab vt SIS b AL b A L e et

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,, 280129 A

Spectrum I "\}’J
Ref Lavel 25.00 cBm = RBW 1 MHz

o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1% Ma

M2f1] G4.86 dBm)
20 dien 1.0180 GH2|
" M) 12.58 dBm)|
10 dien 52250 GH2

O d8m

-0 dBmy

-20 dém

<27.000 gihay

L—33 diim

-40 dim
.~

o
- L«Mmm«»-v-'wﬁ\wm.lﬂl-‘.fw*"‘f DT BTV LS R
50 dim

-6 dim

70 dim

Stert 1.0 GHz 691 pts

Stop 26.5 GHz
L JL J VIR o019 o

128 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

’/’f
\ W

:

il

lACCREDITED

S,
M o
LB AA Electro Magnetic Test Laboratory Private Limited % 7—

' NN
KT

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

n205.745 GHz

Spectrum I "\’,’J
Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep

@ 1P May

™M1[1] 44,90 ddm

20 dBem 753,00 MHz

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

M1
bosy it A A e b M, P T B e e

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
:
- JL ] Meaneriap... — ’ ozt

— (]

Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] 39,50 ddm)
20 dBemr 15350 GHag
\,:; M1y 12,44 £Bm
15 dBen 85.74210 GH2|
D d8m
-10 darry
-20 diiry
i 01 -27.000 dBm
-30 dBmy
M2

darm = o :
jjw e [LAMMM‘ sk p\ﬁ)’«."»v'l':‘ LA .\,/,l-»f‘.rwaﬁm M"‘&‘ st
-50 i

-60 dim

=70 dim

| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG _ ’ w02

129 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

S,
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

n20 5.825 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 45,05 anm
20 dien 990.90 Mz,

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

Nk ahdin Ayl A sel A ot me\,'..hwuwoﬁwr«wiwlk

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,, 08:09:00 A

Spectrum I "\}’J
Ref Lavel 25.00 cBm = RBW 1 MHz

b ALt 35d8  SWT 102 me & VBW 3 MHz
(@172 Mar

Mode Auta Sweep

M2f1] 04,37 dBm

20 déen 1 1.6090G GH2
9 M) 15.03 dBm
S 0100 OH2

10 dBen

O d8m

-0 dBmy

-20 dém

01 27,000 gy

-3 dim

=

A

-4b) diien -
.,%“"A*V AESE: k}-- g iy [l dadt A T T e o A‘,\A,.J\,"'\—.‘“A K en R

50 dim

-6 dim

70 dém

Start 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., 09:09:24 13
Pats JAPRLZ0OZT 06

130 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

‘s,

L)
W

:

1,/“,

'/ /‘\
Uiy

lACCREDITED

S,
AA =
£ AA Electro Magnetic Test Laboratory Private Limited % -7—x,

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

ac20 5.180 GHz

—— &

Ref Level 25.00 dam » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 44,79 d0m
20 dBemr 566,90 Mz

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

Wl

T
g AN i WWNMMWM-ML"\“MMJWW'#M‘ AU

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
— ,
N JL J Measuring... 4

s )

Datel S.APR.202L

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
™mM2[1] 099,59 dBm)
20 dBemr o 20,0970 G|
Y Mi[1) 14.74 ¢Bm
10 dBen 5.1880 GHz
0 @m
-10 d8rm
-20 demy
1 01 27,000 dBm
-30 dBmy
40 dBm—{ et 8 v o7 1 L1
e R PR A Y VL TN] FEe TR
50 diimr
-60 dim
=70 i
| Start 1.0 GHz 691 pts Stop 26.5 GHz
L JL T RARrs [CET
Latel APR. 2021 Gridaie
131 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

lACCREDITED

Certificate#5593.01

ac20 5.240 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o Att 3505 SWT 1ms & VAW 3 MHz
(@ 1F% Mz

Mode Auto Sweep

ML) 46,26 dBm
20 dien 647,00 Mz,

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

ke oahasPugueskiy da.d wmwuwhhbim B s e oy

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,,

[

Spectrum I "\}’J
Ref Laevel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Max
M2f1] 93,64 dBm
20 dBen == 10550 GH2
:; mil1) 13.39 dBm
10 dpen 3225 GH2
0 dam:
-0 dimy
-20 dém
01 27,000 gy
230 diim
40 dim wwru.l piscs : g e
N Lncuidipa b hiap s ) Miindete Lelmaa VOV PRI PR
50 dim
-60 dim
=70 dim
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., 05:05:08 A
Dated J1.APR.ZOZL 0600

132 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

’/’f
\ W

:

il

lACCREDITED

S,
AA =
L e AA Electro Magnetic Test Laboratory Private Limited % 7—

7 PRy
Uiy

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
ac205.745 GHz
Spectrum I [T-V’]
Ref Level 25.00 c8m = RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 45,05 ddm)

20 dBem HH9.40 MHg|

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

EPRPPRPYE (VIS PR, YR »:MMM"‘-""lG"“”“""‘}"""'L'- b AN

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
:
N JL J Measuring.., _ ’ i“'“‘“ M' 4

v

Datel 2. APR.202L

Spectrum I "\',’J
Ref Lavel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
@ 1P% Ma

mM2f1] 40,00 dBm)

19. 8390 GH2
L M) 12.43 dBm)
10 diien 3.14210 OGH2

20 déen

O d8m

10 dbmy

-20 dém

U1 27,000 abar

-30 dim

)

ddim — .
:f»w"” i T A e e B e
-50 dbm

-6 dém

-70 dim

Stert 1.0 GHz 691 pts

Stop 26.5 GHz
L J1 J Measuring.., - ’ h‘mml Ag

133 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

lACCREDITED

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

Certificate#5593.01

ac20 5.825 GHz

Spectrum I "zl
Ref Laved 25.00 cBm = RBW 1 Miz

b At 35d5  SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 1F% Mz

ML w451 dam
20 dBen a5n7.50 Mz

10 dien

O d8m

10 dbr

20 dir

©1 -27.000 gbay

-30 diim

-40 dim

o ettosb dierthats gladrgortaih T ek . T i LA st sy e

-6 dém

=70 déim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L ) ¢ J Measuring.., - u kl

09:04:09 A

Spectrum I "'\,'»’J
Ref Lavel 25.00 cBm w RBW 1 Mz
b ALt 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
@ 1F% Mz
mM2E1] 92,91 dBm
20 dien - 1.609G GH2|
1 M) 15.82 dBm
10 dien 5.0100 042
0 d8m
-10 dBm
-20 dém
01 -27.000 b
4 dem
dam uﬂdﬁ“r" 4 S‘
M \“m"_ VLT BRI LA AR “‘uMJ\’L"\“\)‘ b AL
-50 dbm
-60 dm
-70 dm
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., 05:00:23 ‘g
Dated APR ). 0EL06228
134 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

UU
N2

& . AA Electro Magnetic Test Laboratory Private Limited %<3 (accaeiren)

Dyt N

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

ax205.180 GHz

Spectrum I ?J
Ref Level 25.00 cém » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

M1[1] 44,99 d0m)|
20 dBem Q58,60 M7

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

Ml
glmplidtolas o s d M bttt My s Al W‘»-'M*,w\h-w*vlww*ﬂ--*““

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
N JL J Measuring... _ ’ ih'

LB &

Datel S.APR.202L

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] 40,29 3D
20 dien 18,0600 GH,
", M1y 11.87 ¢Bm
10 d@en 5.1880 GH2,
D d8m
-10 darry
-an) diiry
i O1 27,000 dBm
-30 dBmy
P
40 dim— e ke 7\., ™
it mew,w\%lnv)‘,' o SRR L P u”w\. ﬂ T LT
50 iy
-60 dijmy
=70 dim
| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG - ’ (=

135 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

lACCREDITED

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

Certificate#5593.01

ax205.240 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 44,168 dBm
20 dBen 847,70 Mz

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

Ty o ML ot s . b Al IR T BT i amira L it

-60 dém

-70 dim

Start 30.0 MHz
S——

Spectrum I "\}’J
Ref Lavel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
[@1F% Mz
M2i1] 30,00 dom
20 dien 1.0186G GHz
(°T) Mils) 11.33 dBm)|
10 diien 5.2250 OH2
0 dam:
~10 dBmy
-20 dém
U1 27,000 gbar
-30 dém
0 e = T A
o | VR PO, IRRETTIRY Y TRy Rt o "\-NM“*NN‘"M g
50 dim
-60 dim
-70 dim
Start 1.0 GHz 691 pts Stop 26.5 GHz
L JL J VIR [T

136 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

s e
M AA Electro Magnetic Test Laboratory Private Limited %77,

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

~

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
ax205.745 GHz
Spectrum I [T-V’]
Ref Level 25.00 c8m = RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1i1] 45,97 ¢dm

20 dBem 623,10 MH7|

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

1
WWHAA CEY, T LYLY RN SO ST 105 "w-"‘}]ﬁm{\}‘ AT e e o L et

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
- JL ] Meaneriap... [

Datel 2. APR.202L

Spectrum I ""7’]
Ref Level 25.00 cam w RBW | MHz

o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May

M2[1] 40.26 ¢dm)

19.7650 G
a1 Mi[1) 11.02 ¢Bm
10 dBenr 5. 7420 CH2

20 dBem

D cBm

-10 dBmy

-2 dimy

01 27.000 dBm

-30 dBmy

-40 di LTS :
A [T T B P e ARy T W

50 iy

-60 dim

=70 dim

| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG - ’ [

137 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

lACCREDITED

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

Certificate#5593.01

ax20 5.825 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 45,62 abm
843,50 M|

20 dBen

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

1
s At s ik S P SO CRTLORRIBEY IR Y ) O T A bttt

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.., 00:00:19 i}

Spectrum I "\}’J
Ref Lavel 25.00 c8m w RBW 1 MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Mz
M2f1] 47.02 aBm
20 dien 1.609G GHz
M M) 12.72 dBm
10 diien 5.8100 0H2
O d8m
-10 dim
-20 dém
01 27,000 gy
-30 dém
4 dbim—i—p ot Y 7 "
X bl AN \ N\umn"‘l‘”‘f Ny AN -HN L AN "4'\\,,,‘.} ‘-v‘-_u r.)nkod&'w‘
-50 dbmy
-60 dim
-70 diém
Start 1.0 GHz 691 pts Stop 26.5 GHz
L JL J VIR [
Dats «APR.Z0Z1 0e: 4
138 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

o
M AA Electro Magnetic Test Laboratory Private Limited % 77— 3

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

n405.190 GHz

—— &

Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1i1] 44.60 dDm

20 dBem 714,30 MHg

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

IRSROEY PO ST APIOT PRV YOV VYUY s pOvTo oy r e

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
- JL ] Meaneriap... e o

Datel S.APR.202L

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] -30.91 ¢dm
20 dBem T 1.0180 GrHg
v Mi[1] 19,98 #Bm)
10 dBen 5.1890 GHz
0 cBm
-10 d8rm
-20 demy
i 01 27.000 dBm
-30 dbmy ;L‘
k-‘o dimy MJ e - -
Are AT \W«u TR N T el WWARAALIVIA Ly s
50 iy
-60 dim
=70 i
| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG _ ’ (AT
Latel AFR 021 Grilaes
139 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/210223-04-04

Certificate#5593.01

n405.230 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o Att 3505 SWT 1ms & VAW 3 MHz
(@ 1F% Mz

Mode Auto Sweep

M1 45,02 dBm
20 dBen 95.30 M2

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-0 difn
i
| TRCORPN SGTL PP MOPIIL P BRI POUTRC O A aSPLN L0 CYWLTCLTL: T UV s o i s s b

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,,

[T

Ref Level 25.00 c8m w RBW | MHz

81199 j}

o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Ma
M2f1] 93,65 ddm)
20 dien 1.0180 GHz
“H M) 12.68 dBm
10 dpen 9225 GH2
0 dam:
-0 dimy
-20 dém
01 27,000 abar
-3 diim ‘]‘
o -\N"JIL ! Fyva '
Lot NN SN, B N DTy s b s P P e
50 dim
-6 dim
-70 diém
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., - ’ h.l

140 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED



mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

’/’f
\ W

:

il

lACCREDITED

S,
M o
LB AA Electro Magnetic Test Laboratory Private Limited % 7—

' NN
KT

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

n405.755 GHz

Spectrum I "\’,’J
Ref Level 25.00 cém » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 45,50 40m

20 dBem 078,20 MH7|

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

MI

NPT T, RPLOPC TUCTE P I YRS PRI ) X LY Uraphbgtntocdhinemith i

=60 dijmy

=70 diim

ECR 30.0 MH2 691 pts Stop 1.0 GHz
L JL | Mearuring... 1258

Datel 2. APR.202L

Spectrum I ""7’]
Ref Level 25.00 c8m = RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
M2[1] 96,42 dBm|
20 déien 1.5350 GHz
\,:; mi1] 12.47 ¢Bm
10 dBenr 5.4 CH:2
0 cBm
-10 d@m
-2 dimy
|
i 0T 27,000 dBm
~30 B -
M7 |
dim— L ‘“‘I
P T LA, Ll Wh
Pty R WYV U SR LN L R per e
50 iy
-6 dim
-70 ddm
| Start 1.0 GHz 691 pts Stop 26.5 GHz
.
L. JL ] ARG _ ’ (T

141 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
T

S,
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

~

7 FER W
Uiy

o
il

i

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

n405.795 GHz

Spectrum I "zl
Ref Lavel 25.00 c8m w RBW 1 MHz

o Att 3505 SWT 1ms & VAW 3 MHz
(@ 1F% Ma

Mode Auto Sweep

ML) 45,62 abm
20 dien HE2.690 Mz,

10 dien

O d8m

10 dbr

20 dir

o1 27,000 gy

-30 diim

-40 dém

M1

b o el s spla i s AMMAN A TN i o9

-60 dim

-70 dim

Start 30.0 MHz 691 pts

Stop 1.0 GHz
L i, ¢ J Measuring.., - u h‘

s A

Ref Level 25.00 c8m w RBW | MHz

o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
@ 1P% Man
M2E1] 04,26 aBm
20 dien ” 1.609G GHz
I mi1) 13.21 dBm
10 dBen S.01n4 M2
0 dam:
-0 dimy
-20 dém
01 27,000 gbny
) dem #

1|
dbm -
_.%»ﬂ o T |

PR PR TP TRRY BR sl | frion, b

50 dim

-6 dim

-70 dim

Start 1.0 GHz 691 pts 8!: 26.5 GHz
L J1 J Measuring..,

oaciicss o

142 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

‘s,

4

L)
W

1,/“,

“
Dyt N

\\\‘\\Ill“/"/,'

AR Ve

M \\://
M AA Electro Magnetic [est Laboratory Private Limited ;/////_—\\\'\ [ACCREDITED

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ac40 5.190 GHz

—— &

Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 45.50 ddm

20 dBem B96 .80 MH7|

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

M
At b At e el it pacs ol h‘mew“lW\\,l'\Mﬂh‘il‘J”*vl-‘-

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
:
- JL ] Meaneriap... — ’ wherees

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] 46,74 dhm)
20 déen - 1.0180 GHz
1 M) 15,26 #Bm
10 déenr 5.1880 GH2
0 dBm
-10 dgmy
-an) diiry
i O1 -27.000 dBm
-30 dBy #
b |
E
-40 dim ”,,,J gty W T
_,,r,mr"‘ L i g i Yk | .ﬂﬂbﬁ»""'\q’\ PNTELN N hw ‘,W\L} AP AN
50 iy
-60 dimy
=70 dim
| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG _ ’ (R

143 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

AA S
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

144 | Page

UU
N2

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ac40 5.230 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

MI(1] 46,06 dam
20 dien 023,10 Mz

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

PMMMM&WM@W¢y¢ M g e .mvw,n ,u,i'g(u.«

-60 dém

-70 dim

Start 30.0 MHz
S——

Spectrum I "\}’J
Ref Laevel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Ma
M2[1] 30,51 @0m)
20 dien T 1.0180G GHz
v M) 13.94 dBm
10 dpen 3225 GH2
0 dam:
-0 dimy
-20 dém
01 27,000 gbny
f-20 diim -
-4 dbm JL\ :
L | P
MNM khwhwd‘;ﬁw.k,\ww«‘w‘./ﬁhﬁww "\-JMI“‘\QL_ /‘l&*&“NNtNM
50 dim
-6 dim
-70 diém
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L JL ] tisanwing [

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

’/’f
\ W

o
e - 3

/‘\
MmN

lACCREDITED

S,
M =
L AA Electro Magnetic Test Laboratory Private Limited

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ac40 5.755 GHz

Spectrum I "\’,’J
Ref Level 25,00 cém » RBW 1 MHz

o AT 3508 SWT 1m: » VBW 3 MHZ Mode Auto Sweep
@ 1P May

™M1[1] 45,40 4Om)
20 dBemr B87 .00 MHg|

10 dBen

-10 darmy

-a0) diry

101 -27.000 dBm

-30 ddry

40 dim

(04
o mivsatAyadnstein b coid gradonldwind i it dnunaasivd jray Ak holl AN s

-60 dim

=70 dim

| Start 30.0 MH2

691 pts Stop 1.0 GHz
L JL J Measuring... - ’ h‘

1618 ié

Latel 2. APR.202L GriGiln

—— &

Ref Level 25.00 d&m w» RBW 1| MHz
o AT 35d8  SWT 102 m: & VBW 3 MHZ Mode Auta Swoep
@ 1P May
M2[1] 39,62 ddm
20 déen T 1.5350 GHz
9 M) 14,76 &Bm)
10 dBer 5.7420 GHz
D d8m
-10 drmy
-20 dimy -
|
= 01 27.000 dBm
30 dém

dam i
prree v
e ]\/hrv,.\.‘h‘v’-‘-“'w A AR ,w\ﬁl\,\;’AmA AN, v'h‘“"\ b AN

50 dimr

60 dpm
-70 dam
| Start 1.0 GHz 691 pts Stop 26.5 GHz
g
L. JL L - ’ 15

145 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

N
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

ac40 5.795 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 46,10 dBm
20 dBen 750.90 MH2

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

%MW ol fa LI:M-‘ Pt L‘\;j‘k"..’"\l“"w‘ lLk“""M’;

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.., o7 :00:53 i}

Spectrum I "\}’J
Ref Lavel 25.00 cBm = RBW 1 MHz

o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1F% Ma

M2{1] 93,22 aBm
20 déen - 1.5720 GH2|
mifs) 13,43 dBm

8.2790 M2

10 dBen

O d8m

-0 dBmy

-20 dém

01 27,000 gy
W

53 déim

dim ,i s

MY al, )
e LAt A »A»wﬁuuﬂtb""""w’m" PUVAS S Aty
-50 dbmy

-6 dim

70 dim

Stert 1.0 GHz 691 pts

Stop 26.5 GHz
L J1 J Measuring.., - ’ p.ml

(e j}

146 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

o
M AA Electro Magnetic Test Laboratory Private Limited % 77— 3

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
ax405.190 GHz

—— &

Ref Level 25.00 dam » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 44,90 ddm
784,00 MMz

20 dBem

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

M1

WWE‘%MM ﬂﬂl\A'u.l\ J,kk,mw"\‘l \ ‘W\J,ALAVN% -Jb'h‘“-“fdﬂ““l"f\'\"

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
N JL J Measuring... — ’ ih'

ezt

Spectrum I "\’7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May
mM2[1] 045,25 b
20 déen — 1.0180 GHz
Y M1y 14,78 #8m
19 deen 5.1880 GHz
0 @m
-10 der
20 dim
i 01 27.000 dBm
30 dBy ﬂ
-40 dim WAL m;l
e LA«MLWM‘-"M‘!‘W'J"VW/ "{"{m*"'\"\""““"\'M‘*‘Wu""""u«' e
50 iy
-£0 dim
70 dam
| Start 1.0 GHz 691 pts sz: 26.5 GHz
:
— 4 4/ ISR 02y 4&4
Latel JAPR.2021 (10128
147 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

S,
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ax40 5.230 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

M1 45,70 aBm
20 dBen 785.90 M|

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

Ml
sy dlpoodfortlitotine Byncpadloi bl e gAnlatsibisty bkt bt Ml esbogod e

-60 dém

-70 dim

Start 30.0 MHz
S——

Spectrum I "\}’J
Ref Lavel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
R
M2f1] an,77 aam
20 dem vry 1.0180 Gz
1 mif1) 13.65 dBm
10 dien 52250 OHz
O d8m
~10 dBmy
-20 diém
U1 27,000 abar
}-20 diim
40 diim ‘,..urJ e = ‘
e lvm-«) N—t&m."hfuw*‘\.»-lw“"" L U P M WTH AT TR
50 dim
-60 dim
-70 dim
Start 1.0 GHz 691 pts Stop 26.5 GHz
L JL J VIR [T
Datel 2.APR.20Z1 111331

148 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

o
M AA Electro Magnetic Test Laboratory Private Limited % 77— 3

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04
ax40 5.755 GHz
Spectrum I [g’]

Ref Level 25.00 dam » RBW 1 MHz

o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

™M1[1] 45,249 ddm)
BO2 .80 MH7|

20 dBem

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dio

WMJ«J-'WPU TP Y RT aho vy u&w ) A A

=60 dijmy

=70 diim

(Start 30.0 MH2

691 pts Stop 1.0 GHz
N JL J Measuring... _ ’ hl

e

— (]

Ref Level 25.00 cam w RBW | MHz

o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep

@ 1P May
mM2[1] 1,85 ddm)

20 déen T 1.5350 GHz
M1 14,79 ¢Bm

10 dBen 5.7420 GH2|

D d8r

-10 darry

O dBm
:

t - 7 :
\ﬂ\m} PAASA T A b el M’W‘L\‘NM*M e

-60 die
70 dom
| Start 1.0 GHz 691 pts sz: 26.5 GHz
:
— 4 4/ ISR TR P 4&4

149 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

N
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

NN
’I/"lnln\\‘\\

o
il

i

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ax40 5.795 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o Att 3505 SWT 1ms & VAW 3 MHz
(@ 1F% Mz

Mode Auto Sweep

ML) 44,69 g0m
20 dBen GHN.40 M-z

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

M

WM&,‘&ﬂ‘.ﬂu q“iﬂd J\ "L ~ “ M‘is}q'w V‘“L‘!.r'l V\WHAJKbW'"‘“‘“W"W”

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.., 07:12:59 A

Spectrum I "\}’J
Ref Lavel 25.00 cBm = RBW 1 MHz

b ALt 35d8  SWT 102 me & VBW 3 MHz
(@172 Mar

Mode Auta Sweep

M21] 02.94 dom
20 dien 1.5726 GHz

14.03 dBm)|
8.2790 01z

mi1)
10 dBen

O d8m

-0 dBmy

-20 dém

01 27,000 gy
Ji

20 ditm

dim - j A
JuehH] ‘:_waww,*w.n‘uww v ‘U‘P‘I]Vu.}d\f'ﬂ* "‘M%‘H‘t-‘f N

50 dim

-6 dim

70 dim

Stert 1.0 GHz 691 pts

Stop 26.5 GHz
L J1 J Measuring..,

(YNTEEI

150 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

s e
M AA Electro Magnetic Test Laboratory Private Limited %77,

Dyt N

’/’f
\ W

.

o
il

lACCREDITED

~

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ac80 5.210 GHz

—— &

Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep
@ 1P May

M1[1] 44,11 40|

20 dBem 755,00 MHz

10 déen

D dam

-10 darry

-2 dimy

101 -27.000 dBm

-30 ddiry

40 dim

A
Dethauriinbina e pha-!hﬂ!*l iyt N U ey sl g

=60 dijmy

=70 diim

Start 30.0 MHz 691 pts Stop 1.0 GHz
i
N JL J Meanuring... _ ’ ihnm m' &4

— (]

Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep
@ 1P May

mM2[1] 92,79 ¢bm

1.0180 Gz
M1 M1 11.59 &dm
10 dBenr b 5.1880 CH2

20 dBem

D cBm

-10 dBmy

-2 dimy

0T 27.000 dBm
A

;-30 B I

L&
40 ey
P L b s VPR ALARR o W ot g
~50 diimr

-60 dim

=70 dim

| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
L. JL ] ARG _ ’ (YRTE T

151 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

N
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

NN
’I/"lnln\\‘\\

o
il

i

lACCREDITED

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

ac805.775 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

ML) 45,70 dBm|
20 dien B873.00 Mz

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

i gttt ofie bt st il ,\numm&mww—m-w ootiathl,

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
L i, ¢ J Measuring.,, 071700 A

Spectrum I "'C»’J
Ref Lavel 25.00 c8m w RBW 1 MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
[@1F% Mz
M2f1] 96,60 dBm
20 déen 1.5720 GHz
M1 mil1) 101.97 dBm
10 diien 5.2790 0H2
0 dam:
-10 dim
-20 dém Il
D1 27,000 3B
-30 dém $i
{.dam e , A AR N [
adahA k&-«w?«w PO TS e T s et W LAl
-50 dbmy
-60 dim
-70 dim
Start 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., PR 13

152 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

"0
X,

s e
M AA Electro Magnetic Test Laboratory Private Limited %77,

’/’f
\ W

.

o
il

~

Dyt N

Certificate#5593.01

Report No.. AAEMT/EMC/210223-04-04

ax805.210 GHz

Spectrum I ?J
Ref Level 25.00 cém » RBW 1 MHz
o AT 3508 SWT 1m: » VAW J MHz Mode Auto Sweep

@ 1P May

M1[1] 44,60 ¢dm)

20 dBem 846.20 MHy|

10 déen

D dam

-10 darry

-2 dimy

| -O1 27,000 dBm
-30 ddiry

40 dim

T

SR Y OPaTY B R AUALS A st G-t riinalas sl el A oAt

=60 dijmy

=70 diim

Edn 30.0 MH2 691 pts Stop 1.0 GHz
:
- JL ] Meaneriap... - ’ weira

Spectrum I ""7’]
Ref Level 25.00 cam w RBW | MHz
o At 358 SWT 102m:z & VBW 3 MHZ Mode Auta Swoep

@ 1P May

M2[1] 49,00 $Hm)

1.0180 GHz
N Mi[1) 12,12 ¢Bm
10 dBen 5.1880 GH2

20 dBem

D cBm

-10 dBmy

-2 dimy

i 01 27.000 dBm
-30 dBoy i 'l
wa

-40 diry .N""II i“‘[ ,\P“
! TR VU RVIVREN PRV Lt ST P R SRR

W
50 diimr

-60 dim

=70 dim

| Start 1.0 GHz 691 pts Stop 26.5 GHz
:
N JL J Measuring... - ’ p“.m‘ml 4@‘2

153 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED



mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

L)
‘,
\T

o
il

i

NN
’I/"lnln\\‘\\

N
M s
L E o AA Electro Magnetic Test Laboratory Private Limited % -7—x,

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

ax80 5.775 GHz

Spectrum I "{?J
Ref Lavel 25.00 cBm » RBW 1 MHz

o At 3505 SWT 1m: » VAW 3 MHZ  Mode Auto Sweep
(@ 172 Mz

M1 44,61 dBm
20 dien 769,10 Mz

10 dien

O d8m

10 dbr

20 dir

©1 27,000 gbay

-30 diim

-40 dém

M1

BT, SO WEPREPICL™ % WP WY 07U POPRN TR PERNT: Ol N HWL‘UWWH*J"PW‘"

-60 dém

-70 dim

Start 30.0 MHz

691 pts Stop 1.0 GHz
—, %
L JL S ISR (YRt

Spectrum I "'C»’J
Ref Laevel 25.00 c8m w RBW | MHz
o At 3505 SWT 102 me: & VBW 3 MKz  Mode Auta Sweep
(@ 1% Ma
M2f1] 45,00 dBm
20 dien 1.5720 GHz
My Mils) 12.01 dBm
10 dBen 58100 0H2
0 dam:
-0 dimy
-20 dém
|
o1 27,000 abay
20 dem s
| \
dim R S
ARt v
e WP WSy (TPROR AP AN AN |l b At
50 dim
-60 dim
-70 diém
Stert 1.0 GHz 691 pts Stop 26.5 GHz
L J1 J Measuring.., P 13

154 | Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

oy,
7

AA Electro Magnetic Test Laboratory Private Limited %,W//\\ ¥

M T Ol AN

Certificate#5593.01
Report No.. AAEMT/EMC/210223-04-04

11. ANTENNA REQUIREMENTS

11.1. Limit

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party

shall be used with the device.

11.2. EUT ANTENNA

The antennas used for this product are outdoor Integrated antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit antenna is 8 dBi. and the
antenna connector is designed with permanent attachment and no consideration of replacement. Therefore the EUT is

considered sufficient to comply with the provision.

**End of report**
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